SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN2541E

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10480 47.54 -20.66 68.2 53.77 40.34 9.85 56.42 - - P H
15720 44.09 -29.91 74 49.65 38.68 12.05 | 56.29 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 48 10480 46.9 -21.3 68.2 53.13 40.34 9.85 56.42 - - P |V
5240MHz 15720 45.7 -28.3 74 51.26 | 38.68 | 12.05 | 56.29 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN2541E

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5141.7 61.3 -12.7 74 49.42 32.18 6.21 26.51 100 | 356 P H
5150 52.88 -1.12 54 40.97 32.2 6.22 26.51 100 | 356 A H
* 5180 120.38 - - 108.57 32.08 6.25 26.52 | 100 | 356 P H
802.11ax * 5180 109.36 - - 97.55 32.08 6.25 26.52 | 100 | 356 A H
HE20 H
Partial H
106/53 5143 59.72 -14.28 74 47.83 32.19 6.21 26.51 100 110 P |V
CH 36 5150 50.04 | -3.96 54 38.13 32.2 622 | 2651 | 100 | 110 | A | V
5180MHz | - 5180 114.7 - - 102.89 | 3208 | 625 | 2652 | 100 | 110 | P | V
* 5180 105.47 - - 93.66 32.08 6.25 26.52 | 100 110 AV
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-11 of 60

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN2541E

Band 1 5150~5250MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5149.5 63.39 -10.61 74 51.49 32.2 6.21 26.51 100 | 356 P H
5148.72 52.59 -1.41 54 40.69 32.2 6.21 26.51 100 | 356 A H
* 5190 111.16 - - 99.38 32.04 6.26 26.52 | 100 | 356 P H
* 5190 100.71 - - 88.93 32.04 6.26 26.52 | 100 | 356 A H
802.11ax 5353.88 54.65 -19.35 74 43.25 31.62 6.32 26.54 | 100 | 356 P H
HE40 Full 5350.8 4543 -8.57 54 34.05 31.6 6.32 26.54 | 100 | 356 A H
CH 38 5140.66 61.72 -12.28 74 49.85 32.18 6.2 26.51 100 108 P |V
5190MHz 5148.98 51.04 | -2.96 54 39.14 32.2 6.21 | 2651 | 100 | 108 | A | V
* 5190 106.72 - - 94.94 32.04 6.26 26.52 | 100 108 P |V
* 5190 95.8 - - 84.02 32.04 6.26 26.52 | 100 108 AV
5350.24 54.01 -19.99 74 42.63 31.6 6.32 26.54 | 100 108 P |V
5369 43.89 -10.11 54 324 31.71 6.32 26.54 | 100 108 AV
5148.72 60.38 -13.62 74 48.48 32.2 6.21 26.51 100 | 356 P H
5148.2 50.9 -3.1 54 39 32.2 6.21 26.51 100 | 356 A H
* 5230 115.2 - - 103.56 | 31.88 6.28 26.52 | 100 | 356 P H
* 5230 104.36 - - 92.72 31.88 6.28 26.52 | 100 | 356 A H
802.11ax 5357.24 57.78 -16.22 74 46.36 31.64 6.32 26.54 | 100 | 356 P H
HE40 Full 5351.36 48.82 -5.18 54 37.43 31.61 6.32 26.54 | 100 | 356 A H
CH 46 5119.34 56.02 -17.98 74 44.21 32.14 6.18 26.51 352 | 351 P |V
5230MHz 5150 46.97 | -7.03 54 35.06 32.2 622 | 2651 | 352 | 351 | A | V
* 5230 109.52 - - 97.88 31.88 6.28 26.52 | 352 | 351 P |V
* 5230 100.01 - - 88.37 31.88 6.28 26.52 | 352 | 351 A |V
5395.6 55.29 -18.71 74 43.64 31.87 6.33 26.55 | 352 | 351 P |V
5393.36 45.86 -8.14 54 34.22 31.86 6.33 26.55 | 352 | 351 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-12 of 60

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN2541E

Band 1 5150~5250MHz

WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10380 46.15 | -22.05 68.2 52.88 40.02 9.79 56.54 - - P H
15570 4425 | -29.75 74 49.37 39.32 12.05 | 56.49 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 38 10380 46.48 |-21.72 68.2 53.21 40.02 9.79 56.54 - - P |V
5190MHz 15570 44.75 | -29.25 74 49.87 | 39.32 | 12.05 | 56.49 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN2541E

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10460 46.36 -21.84 68.2 52.69 40.28 9.84 56.45 - - P H
15690 45.07 -28.93 74 50.61 38.75 12.04 | 56.33 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 46 10460 46.16 -22.04 68.2 52.49 40.28 9.84 56.45 - - P |V
5230MHz 15690 4339 | -30.61 74 48.93 | 38.75 | 12.04 | 56.33 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FRIN2541E

Band 1 5150~5250MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/im)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5147.94 61.5 -12.5 74 49.6 32.2 6.21 26.51 118 355 P H
5148.72 52.07 -1.93 54 40.17 32.2 6.21 26.51 118 355 A H
* 5210 106.7 - - 94.99 31.96 6.27 26.52 | 118 355 P H
* 5210 97.64 - - 85.93 31.96 6.27 26.52 | 118 355 A H
802.11ax 5374.6 55.59 -18.41 74 44.06 31.75 6.32 26.54 | 118 355 P H
HES80 Full 5405.12 47.75 -6.25 54 36.07 31.9 6.33 26.55 | 118 355 A H
CH 42 5139.62 59.97 -14.03 74 48.1 32.18 6.2 26.51 100 110 P |V
5210MHz 5149.5 50.31 -3.69 54 38.41 32.2 6.21 | 2651 | 100 | 110 | A | V
* 5210 102.94 - - 91.23 31.96 6.27 26.52 | 100 110 P |V
* 5210 92.94 - - 81.23 31.96 6.27 26.52 | 100 110 A |V
5398.96 53.45 -20.55 74 41.78 31.89 6.33 26.55 | 100 110 P |V
5436.48 44.77 -9.23 54 33.07 31.9 6.35 26.55 | 100 110 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-15 of 60
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FCC RADIO TEST REPORT Report No. : FRIN2541E

SPORTON LAB.

Band 1 5150~5250MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10420 45.44 -22.76 68.2 51.97 40.16 9.81 56.5 - - P H
15630 45.82 -28.18 74 51.13 39.05 12.05 | 56.41 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 42 10420 46.44 -21.76 68.2 52.97 40.16 9.81 56.5 - - P |V
5210MHz 15630 47.03 | -26.97 74 52.34 | 39.05 | 12.05 | 56.41 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN2541E

Band 2 - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)

5135.66 57.68 -16.32 74 45.82 32.17 6.2 26.51 100 | 355 P H

5149.94 49.28 -4.72 54 37.38 32.2 6.21 26.51 100 | 355 A H

* 5260 118.34 - - 106.8 31.78 6.29 26.53 | 100 | 355 P H

* 5260 111.71 - - 100.17 | 31.78 6.29 26.53 | 100 | 355 A H

5350.56 58.14 -15.86 74 46.76 31.6 6.32 26.54 | 100 | 355 P H

802112 5350.56 49.25 -4.75 54 37.87 31.6 6.32 26.54 | 100 | 355 A H
cH 52 5146.88 54.76 -19.24 74 42.87 32.19 6.21 26.51 355 | 352 P |V

5260MHz

5148.92 46.06 -7.94 54 34.16 32.2 6.21 26.51 355 | 352 A |V

* 5260 114.97 - - 103.43 | 31.78 6.29 26.53 | 355 | 352 P |V

* 5260 107.03 - - 95.49 31.78 6.29 26.53 | 355 | 352 AV

5351.76 56.33 -17.67 74 44.94 31.61 6.32 26.54 | 355 | 352 P |V

5351.28 45.98 -8.02 54 34.59 31.61 6.32 26.54 | 355 | 352 AV

5142.12 57.31 -16.69 74 4543 32.18 6.21 26.51 103 | 355 P H

5146.54 47.64 -6.36 54 35.75 32.19 6.21 26.51 103 | 355 A H

* 5300 118.84 - - 107.37 317 6.3 26.53 | 103 | 355 P H

* 5300 111.66 - - 100.19 317 6.3 26.53 | 103 | 355 A H

5351.04 60.82 -13.18 74 49.43 31.61 6.32 26.54 | 103 | 355 P H

802112 5350.32 52.67 -1.33 54 41.29 31.6 6.32 26.54 | 103 | 355 A H
CH o0 5125.46 55.01 -18.99 74 43.18 32.15 6.19 26.51 368 | 353 P |V

5300MHz

5117.3 46.15 -7.85 54 34.35 32.13 6.18 26.51 368 | 353 A |V

* 5300 114.21 - - 102.74 317 6.3 26.53 | 368 | 353 P |V

* 5300 106.77 - - 95.3 317 6.3 26.53 | 368 | 353 AV

5350.56 57.41 -16.59 74 46.03 31.6 6.32 26.54 | 368 | 353 P |V

5350.32 48.98 -5.02 54 37.6 31.6 6.32 26.54 | 368 | 353 AV

TEL : 886-3-327-0868 Page Number : B1-17 of 60

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FRIN2541E

* 5320 114.85 - - 103.41 31.66 6.31 26.53 100 357 P H
* 5320 107.31 - - 95.87 31.66 6.31 26.53 100 357 A H
5350.72 63.25 -10.75 74 51.87 31.6 6.32 26.54 100 357 P H
5350.72 52.55 -1.45 54 4117 31.6 6.32 26.54 100 357 A H
H
802.11a
H
CH 64
* 5320 111.39 - - 99.95 31.66 6.31 26.53 103 123 P \Y,
5320MHz
* 5320 102.79 - - 91.35 31.66 6.31 26.53 103 123 A V
5355.84 61.6 -12.4 74 50.18 31.64 6.32 26.54 103 123 P \Y,
5350.4 50.75 -3.25 54 39.37 31.6 6.32 26.54 103 123 A V
\Y,
V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-18 of 60
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN2541E

Band 2 5250~5350MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10520 46.22 -21.98 68.2 52.39 40.36 9.87 56.4 - - P H
15780 45.06 -28.94 74 50.61 38.62 12.04 | 56.21 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 52
10520 46.93 -21.27 68.2 53.1 40.36 9.87 56.4 - - P |V
5260MHz
15780 46.34 -27.66 74 51.89 38.62 12.04 | 56.21 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN2541E

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10600 45.71 -28.29 74 51.99 40.2 9.92 56.4 - - P H
15900 45.03 -28.97 74 50.35 38.7 12.03 | 56.05 - - P H
H
H
H
H
H
H
H
H
H
i802.11a
H
CH 60
10600 46.37 -27.63 74 52.65 40.2 9.92 56.4 - - P |V
5300MHz
15900 44.46 -29.54 74 49.78 38.7 12.03 | 56.05 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN2541E

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10640 46.07 -27.93 74 52.21 40.32 9.94 56.4 - - P H
15960 43.88 -30.12 74 49.3 38.52 12.03 | 55.97 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 64
10640 46.66 -27.34 74 52.8 40.32 9.94 56.4 - - P \Y,
5320MHz
15960 43.34 -30.66 74 48.76 38.52 12.03 | 55.97 - - P \Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise]

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN2541E

Band 2 5250~5350MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

6+7 ( MHz) (dBuV/im)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) (P/A)|(H/V)
5140.08 59.23 -14.77 74 47.36 32.18 6.2 26.51 104 | 356 P H
5149.94 49.45 -4.55 54 37.55 32.2 6.21 26.51 104 | 356 A H
* 5260 119.28 - - 107.74 31.78 6.29 26.53 | 104 | 356 P H
* 5260 110.57 - - 99.03 31.78 6.29 26.53 | 104 | 356 A H
802.11ax 5351.52 58.07 -15.93 74 46.68 31.61 6.32 26.54 | 104 | 356 P H
HE20 Full 5350.08 48.53 -5.47 54 37.15 31.6 6.32 26.54 | 104 | 356 A H
CH 52 5126.48 55.94 -18.06 74 4411 32.15 6.19 26.51 355 | 353 P |V
5260MHz 5149.94 4575 | -8.25 54 33.85 32.2 621 | 2651 | 355 | 353 | A | V
* 5260 114.19 - - 102.65 | 31.78 6.29 26.53 | 355 | 353 P |V
* 5260 106.33 - - 94.79 31.78 6.29 26.53 | 355 | 353 A |V
5375.52 54 .48 -19.52 74 42.95 31.75 6.32 26.54 | 355 | 353 P |V
5360.16 44.96 -9.04 54 33.52 31.66 6.32 26.54 | 355 | 353 A |V
5148.58 57.77 -16.23 74 45.87 32.2 6.21 26.51 102 | 355 P H
5145.18 48.32 -5.68 54 36.43 32.19 6.21 26.51 102 | 355 A H
* 5300 118.76 - - 107.29 317 6.3 26.53 | 102 | 355 P H
* 5300 110.39 - - 98.92 317 6.3 26.53 | 102 | 355 A H
802.11ax 5353.44 60.47 -13.53 74 49.07 31.62 6.32 26.54 | 102 | 355 P H
HE20 Full 5350.56 51.24 -2.76 54 39.86 316 6.32 26.54 | 102 | 355 A H
CH 60 5106.76 54.3 -19.7 74 42.52 32.11 6.17 26.5 350 | 353 P |V
5300MHz 5117.3 46 -8 54 34.2 32.13 6.18 | 2651 | 350 | 353 | A | V
* 5300 114.21 - - 102.74 317 6.3 26.53 | 350 | 353 P |V
* 5300 105.97 - - 94.5 317 6.3 26.53 | 350 | 353 AV
5363.76 55.76 -18.24 74 44.3 31.68 6.32 26.54 | 350 | 353 P |V
5351.52 46.96 -7.04 54 35.57 31.61 6.32 26.54 | 350 | 353 AV
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swanranas. FCC RADIO TEST REPORT

Report No. : FRIN2541E

* 5320 116.01 - - 104.57 | 31.66 6.31 26.53 | 100 | 356 P H
* 5320 106.27 - - 94.83 31.66 6.31 26.53 | 100 | 356 A | H
5350.88 61.8 -12.2 74 50.41 31.61 6.32 26.54 | 100 | 356 P H
5350.56 53 -1 54 41.62 31.6 6.32 26.54 | 100 | 356 A | H
802.11ax H
HE20 Full H
CH 64 * 5320 110.88 - - 99.44 31.66 6.31 26.53 | 400 | 339 P |V
5320MHz | ~ 5320 101.48 - - 90.04 | 31.66 6.31 | 2653 | 400 | 339 | A | V
5352.96 61.67 | -12.33 74 50.27 31.62 6.32 26.54 | 400 | 339 P |V
5350.08 51.38 -2.62 54 40 31.6 6.32 26.54 | 400 | 339 AV
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN2541E

Band 2 5250~5350MHz

WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10520 46.89 | -21.31 68.2 53.06 40.36 9.87 56.4 - - P H
15780 46.5 -27.5 74 52.05 38.62 12.04 | 56.21 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 52 10520 46.53 | -21.67 68.2 52.7 40.36 9.87 56.4 - - P |V
5260MHz 15780 4528 | -28.72 74 50.83 | 38.62 | 12.04 | 56.21 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN2541E

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10600 4519 | -28.81 74 51.47 40.2 9.92 56.4 - - P H
15900 43.91 -30.09 74 49.23 38.7 12.03 | 56.05 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 60 10600 4599 | -28.01 74 52.27 40.2 9.92 56.4 - - P |V
5300MHz 15900 44.07 | -29.93 74 49.39 38.7 12.03 | 56.05 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN2541E

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10640 46.22 -27.78 74 52.36 40.32 9.94 56.4 - - P H
15960 43.7 -30.3 74 49.12 38.52 12.03 | 55.97 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 64 10640 46.69 -27.31 74 52.83 40.32 9.94 56.4 - - P |V
5320MHz 15960 4415 | -29.85 74 4957 | 3852 | 12.03 | 5597 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FRIN2541E

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
* 5320 118.58 - - 107.14 31.66 6.31 26.53 | 100 | 355 P H
* 5320 109.43 - - 97.99 31.66 6.31 26.53 | 100 | 355 A H
5361.12 64.56 -9.44 74 53.11 31.67 6.32 26.54 | 100 | 355 P H
802.11ax 5350.08 52.22 -1.78 54 40.84 31.6 6.32 26.54 | 100 | 355 A H
HE20 H
Partial H
106/54 * 5320 115.53 - - 104.09 | 31.66 6.31 26.53 | 353 | 323 P |V
CHé64 * 5320 106.03 - - 9459 | 31.66 6.31 | 2653 | 353 | 323 | A | V
5320MHz 5353.12 62.66 | -11.34 74 5126 | 3162 | 632 | 2654 | 353 | 323 | P | V
5350.08 49.22 -4.78 54 37.84 31.6 6.32 26.54 | 353 | 323 AV
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FRIN2541E

Band 2 5250~5350MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5134.98 61 -13 74 49.14 32.17 6.2 26.51 101 355 P H
5149.26 51.68 -2.32 54 39.78 32.2 6.21 26.51 101 355 A H
* 5270 113.23 - - 101.71 31.76 6.29 26.53 | 101 355 P H
* 5270 104.11 - - 92.59 31.76 6.29 26.53 | 101 355 A H
802.11ax 5431.44 60.74 -13.26 74 49.04 31.9 6.35 26.55 | 101 355 P H
HE40 Full 5350.08 50.85 -3.15 54 39.47 31.6 6.32 26.54 | 101 355 A H
CH 54 5097.92 56.68 -17.32 74 44.92 321 6.16 26.5 350 | 352 P |V
5270MHz 5114.58 4824 | -5.76 54 36.44 | 3213 6.18 | 2651 | 350 | 352 | A | V
* 5270 109.13 - - 97.61 31.76 6.29 26.53 | 350 | 352 P |V
* 5270 99.55 - - 88.03 31.76 6.29 26.53 | 350 | 352 A |V
5362.56 55.91 -18.09 74 44 .45 31.68 6.32 26.54 | 350 | 352 P |V
5351.04 47.46 -6.54 54 36.07 31.61 6.32 26.54 | 350 | 352 A |V
5141.1 57.01 -16.99 74 4513 32.18 6.21 26.51 128 0 P H
5126.82 48.46 -5.54 54 36.63 32.15 6.19 26.51 128 0 A H
* 5310 110.4 - - 98.95 31.68 6.3 26.53 | 128 0 P H
* 5310 100.5 - - 89.05 31.68 6.3 26.53 | 128 0 A H
802.11ax 5353.68 64.03 -9.97 74 52.63 31.62 6.32 26.54 | 128 0 P H
HE40 Full 5351.52 52.8 -1.2 54 41.41 31.61 6.32 26.54 | 128 0 A H
CH 62 5131.58 55.28 -18.72 74 43.44 32.16 6.19 26.51 | 400 | 339 P |V
5310MHz 5126.82 46.36 | -7.64 54 3453 | 3215 | 6.19 | 2651 | 400 | 339 | A | V
* 5310 105.17 - - 93.72 31.68 6.3 26.53 | 400 | 339 P |V
* 5310 94.79 - - 83.34 31.68 6.3 26.53 | 400 | 339 AV
5355.84 62.69 -11.31 74 51.27 31.64 6.32 26.54 | 400 | 339 P |V
5350.08 50.56 -3.44 54 39.18 31.6 6.32 26.54 | 400 | 339 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN2541E

Band 2 5250~5350MHz

WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10540 45.91 -22.29 68.2 52.11 40.32 9.88 56.4 - - P H
15810 44.04 | -29.96 74 49.56 38.61 12.04 | 56.17 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 54 10540 46.83 | -21.37 68.2 53.03 40.32 9.88 56.4 - - P |V
5270MHz 15810 4551 | -28.49 74 51.03 | 38.61 | 12.04 | 56.17 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN2541E

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10620 44.97 -29.03 74 51.18 40.26 9.93 56.4 - - P H
15930 44.31 -29.69 74 49.67 38.61 12.04 | 56.01 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 62 10620 46.32 -27.68 74 52.53 40.26 9.93 56.4 - - P |V
5310MHz 15930 4427 | -29.73 74 49.63 | 3861 | 12.04 | 56.01 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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swanranas. FCC RADIO TEST REPORT

Report No. : FRIN2541E

Band 2 5250~5350MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5099.62 58.59 -15.41 74 46.83 32.1 6.16 26.5 110 354 P H
5105.74 50.56 -3.44 54 38.78 32.11 6.17 26.5 110 354 A H
* 5290 106.37 - - 94.88 31.72 6.3 26.53 | 110 354 P H
* 5290 97.24 - - 85.75 31.72 6.3 26.53 | 110 354 A H
802.11ax 5353.2 63.8 -10.2 74 52.4 31.62 6.32 26.54 | 110 354 P H
HES80 Full 5350.32 52.6 -1.4 54 41.22 31.6 6.32 26.54 | 110 354 A H
CH 58 5068.68 56 -18 74 44.27 321 6.13 26.5 350 | 325 P |V
5290MHz 5064.6 47.74 | -6.26 54 36.02 32.1 612 | 265 | 350 | 325 | A |V
* 5290 102.06 - - 90.57 31.72 6.3 26.53 | 350 | 325 P |V
* 5290 92.96 - - 81.47 31.72 6.3 26.53 | 350 | 325 A |V
5352.24 60.46 -13.54 74 49.07 31.61 6.32 26.54 | 350 | 325 P |V
5365.44 50.96 -3.04 54 39.49 31.69 6.32 26.54 | 350 | 325 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.

6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
10580 45.41 -22.79 68.2 51.66 40.24 9.91 56.4 - - P | H
15870 43.47 | -30.53 74 48.86 38.67 12.03 | 56.09 - - P

802.11ax
HESO0 Full

CH 58 10580 455 227 68.2 5175 | 40.24 9.91 56.4 - - P
5290MHz 15870 4426 | -29.74 74 49.65 38.67 | 12.03 | 56.09 - - P

K| KKK KKKl <Kl<K|<K|<K|<|fxzfxzjxzjxjx|xT|xT|xT|xT|T | T

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN2541E

Band 3 - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
5451.44 60.13 -13.87 74 48.41 31.91 6.36 26.55 | 100 6 P H
5468.88 65.62 -2.58 68.2 53.83 31.98 6.37 26.56 | 100 6 P H
5456.4 50.99 -3.01 54 39.25 31.93 6.36 26.55 | 100 6 A H
* 5500 115.81 - - 103.88 321 6.39 26.56 | 100 6 P H
* 5500 108.85 - - 96.92 321 6.39 26.56 | 100 6 A H
802.11a
H
CH 100
5436.24 56.37 -17.63 74 44.67 31.9 6.35 26.55 | 320 | 320 P \Y,
5500MHz
5469.36 61.49 -6.71 68.2 49.7 31.98 6.37 26.56 | 320 | 320 P \Y,
5458.96 47.66 -6.34 54 35.91 31.94 6.36 26.55 | 320 | 320 A |V
* 5500 110.96 - - 99.03 321 6.39 26.56 | 320 | 320 P \Y,
* 5500 103.75 - - 91.82 321 6.39 26.56 | 320 | 320 A |V
\Y,
5448.4 56.61 -17.39 74 44.9 31.9 6.36 26.55 | 100 | 354 P H
5465.92 57.12 -11.08 68.2 45.35 31.96 6.37 26.56 | 100 | 354 P H
5458.72 47.07 -6.93 54 35.33 31.93 6.36 26.55 | 100 | 354 A H
* 5580 116.92 - - 105.08 32 6.43 26.59 | 100 | 354 P H
* 5580 110.54 - - 98.7 32 6.43 26.59 | 100 | 354 A H
802.11a
5749.25 55.49 -12.71 68.2 43.18 324 6.57 26.66 | 100 | 354 P H
CH 116
5447.68 54.69 -19.31 74 42.98 31.9 6.36 26.55 | 388 | 347 P \Y,
5580MHz
5465.2 54.51 -13.69 68.2 42.74 31.96 6.37 26.56 | 388 | 347 P \Y,
5450.8 45.88 -8.12 54 34.17 31.9 6.36 26.55 | 388 | 347 A |V
* 5580 113.83 - - 101.99 32 6.43 26.59 | 388 | 347 P \Y,
* 5580 106.55 - - 94.71 32 6.43 26.59 | 388 | 347 A |V
5729.405 53.4 -14.8 68.2 41.18 32.32 6.55 26.65 | 388 | 347 P \Y,
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swanranas. FCC RADIO TEST REPORT

Report No. : FRIN2541E

* 5700 116.04 - - 103.95 32.2 6.53 26.64 100 323 H
* 5700 108.28 - - 96.19 32.2 6.53 26.64 100 323 H
5725.56 66.74 -1.46 68.2 54.54 32.3 6.55 26.65 100 323 H
H
H
802.11a
H
CH 140
* 5700 109.67 - - 97.58 32.2 6.53 26.64 100 119 \Y,
5700MHz
* 5700 102.79 - - 90.7 32.2 6.53 26.64 100 119 V
5726.44 62.36 -5.84 68.2 50.15 32.31 6.55 26.65 100 119 \Y,
V
\Y,
V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN2541E

Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11000 46.56 -27.44 74 52.11 40.7 10.16 | 56.41 - - P H
16500 46.93 -21.27 68.2 50.33 39.9 12.31 | 55.61 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 100
11000 46.49 -27.51 74 52.04 40.7 10.16 | 56.41 - - P |V
5500MHz
16500 46.79 -21.41 68.2 50.19 39.9 12.31 | 55.61 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN2541E

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11160 46.13 -27.87 74 52.25 39.96 10.22 56.3 - - P H
16740 46.03 -22.17 68.2 49.18 40.26 1245 | 55.86 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 116
11160 45.73 -28.27 74 51.85 39.96 10.22 56.3 - - P |V
5580MHz
16740 46.51 -21.69 68.2 49.66 40.26 1245 | 55.86 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN2541E

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11400 45.95 -28.05 74 51.86 39.9 10.33 | 56.14 - - P H
17100 47.27 -20.93 68.2 50.48 404 12.71 | 56.32 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 140
11400 46.24 -27.76 74 52.15 39.9 10.33 | 56.14 - - P |V
5700MHz
17100 47.44 -20.76 68.2 50.65 404 12.71 | 56.32 - - P |V
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

floor only.

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN2541E

Band 3 - 5470~5725MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
5455.12 50.96 | -14.04 74 4823 | 31.92 6.36 | 2655 | 300 | 312 | P | H
5467.76 65.48 | -2.72 68.2 53.7 31.97 6.37 | 2656 | 300 | 312 | P | H
5460 51.35 | -2.65 54 39.6 31.94 6.36 | 2655 | 300 | 312 | A | H
* 5500 116.72 - - 104.79 | 321 6.39 | 2656 | 300 | 312 | P | H
802.11ax | * 5500 107.91 - - 95.98 32.1 6.39 | 2656 | 300 @ 312 | A | H
HE20 Full 5458.48 59.17 | -14.83 74 4743 | 3193 6.36 | 2655 | 100 | 123 | P | V
CH 100 5468.72 64.28 | -3.92 68.2 52.5 31.97 6.37 | 2656 | 100 | 123 | P | V
5500MHz 5460 48.94 -5.06 54 37.19 31.94 6.36 | 2655 | 100 | 123 | A | V
* 5500 113.66 - - 101.73 | 32.1 6.39 | 2656 | 100 | 123 | P | V
* 5500 103.91 - - 91.98 32.1 6.39 | 2656 | 100 | 123 | A | V
v
v
5453.68 57.31 | -16.69 74 4559 | 31.91 6.36 | 2655 | 100 | 343 | P | H
5467.84 57.4 -10.8 68.2 4562 | 3197 6.37 | 2656 | 100 | 343 | P | H
5457.52 47.76 | -6.24 54 36.02 | 31.93 6.36 | 2655 | 100 | 343 | A | H
* 5580 118.99 - - 107.15 32 643 | 2659 | 100 | 343 | P | H
802.11ax | * 5580 109.45 - - 97.61 32 643 | 2659 | 100 | 343 | A | H
HE20 Full 5736.965 5721 |-10.99| 68.2 4495 | 32.35 6.56 | 2665 | 100 | 343 | P | H
CH 116 5433.76 56.25 | -17.75 74 44 .55 31.9 6.35 | 2655 | 346 | 348 | P | V
5580MHz 5467.36 56.76 | -11.44 68.2 44.98 31.97 6.37 | 2656 | 346 | 348 | P | V
5451.76 46.37 | -7.63 54 3465 | 31.91 6.36 | 2655 | 346 | 348 | A | V
* 5580 113.46 - - 101.62 32 643 | 2659 | 346 | 348 | P | V
* 5580 105.47 - - 93.63 32 643 | 2659 | 346 | 348 | A | V
5733.5 5488 |-13.32| 682 4265 | 32.33 6.55 | 2665 | 346 | 348 | P | V
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swanranas. FCC RADIO TEST REPORT

Report No. : FRIN2541E

* 5700 116.59 - - 104.5 32.2 6.53 26.64 | 100 | 322 H
* 5700 106.13 - - 94.04 32.2 6.53 26.64 | 100 | 322 H
5725.32 66.44 -1.76 68.2 54.24 323 6.55 26.65 | 100 | 322 H
H
802.11ax H
HE20 Full H
CH 140 * 5700 80.84 - - 68.75 322 6.53 26.64 | 100 | 140 \Y
5700MHz | ~ 5700 100.87 - - 88.78 32.2 6.53 | 26.64 | 100 | 140 \Y
5725.16 61.65 -6.55 68.2 49.45 323 6.55 26.65 | 100 | 140 \
\
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FRIN2541E

Band 3 5470~5725MHz
WIFI 802.11ax HE20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11000 46.26 |-27.74 74 51.81 40.7 10.16 | 56.41 - - P H
16500 46.28 | -21.92 68.2 49.68 39.9 12.31 | 55.61 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 100 11000 46.92 -27.08 74 52.47 40.7 10.16 | 56.41 - - P |V
5500MHz 16500 46.64 |-21.56  68.2 50.04 39.9 12.31 | 55.61 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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FCC RADIO TEST REPORT

Report No. : FRIN2541E

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11160 4579 |-28.21 74 51.91 39.96 9.8 56.72 - - P H
16740 46.42 -21.78 68.2 49.57 40.26 11.92 | 56.39 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 116 11160 46.01 -27.99 74 52.13 39.96 9.8 56.72 - - P |V
5580MHz 16740 46.02 | -22.18| 68.2 4917 | 4026 | 11.92 | 56.39 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN2541E

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11400 45.67 -28.33 74 51.58 39.9 10.33 | 56.14 - - P H
17100 47.09 -21.11 68.2 50.3 404 12.71 | 56.32 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 140 11400 45.43 -28.57 74 51.34 39.9 10.33 | 56.14 - - P |V
5700MHz 17100 4742 | -20.78 |  68.2 50.63 40.4 12.71 | 56.32 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

floor only.

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN2541E

Band 3 5470~5725MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/im)| (dB) (dBuV/im) (dBuV) | (dB/m)  (dB) | (dB) |(cm)|(deg) (P/A)/(HV)
5448.24 60.65 |-13.35 74 48.94 31.9 6.36 | 26.55 | 101 2 P | H
5462.32 62.13 | -6.07 68.2 50.37 | 31.95 6.36 | 26.55 | 101 2 P | H
5459.44 51.36 | -2.64 54 39.61 31.94 6.36 | 26.55 | 101 2 A | H
802.11ax @ * 5500 119.04 - - 107.11 32.1 6.39 | 26.56 | 101 2 P | H
HE20 * 5500 109.92 - - 97.99 32.1 6.39 | 26.56 | 101 2 A | H
Partial H
106/53 5445.68 57.72 | -16.28 74 46.01 31.9 6.36 | 2655 | 100 | 121 | P | V
CH 100 5460.24 62.61 -5.59 68.2 50.86 | 31.94 6.36 | 2655 | 100 | 121 | P | V
5500MHz 5460 4893 | -5.07 54 3718 | 3194 | 636 | 2655 | 100 | 121 | A | V
* 5500 116.57 - - 104.64 | 32.1 6.39 | 2656 | 100 | 121 | P | V
* 5500 106.56 - - 94.63 32.1 6.39 | 2656 | 100 | 121 | A | V
v
* 5700 116.71 - - 104.62 | 322 6.53 | 26.64 | 100 2 P | H
* 5700 107.58 - - 95.49 32.2 6.53 | 26.64 | 100 2 A | H
5727.8 65.92 | -2.28 68.2 53.71 32.31 6.55 | 26.65 | 100 2 H
802.11ax H
HE20 H
Partial H
106/54 * 5700 114.02 - - 101.93 | 322 6.53 | 2664 | 100 | 124 | P | V
CH 140 * 5700 104.9 - - 92.81 32.2 6.53 | 2664 | 100 | 124 | A | V
5700MHz 5725.32 64.84 | -3.36 68.2 52.64 323 6.55 | 26.65 | 100 & 124 Y%
v
Y
Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN2541E

Band 3 5470~5725MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5459.92 61.13 -12.87 74 49.38 31.94 6.36 26.55 | 268 | 296 P H
5469.76 66.03 -2.17 68.2 54.24 31.98 6.37 26.56 | 268 | 296 P H
5458.24 50.36 -3.64 54 38.62 31.93 6.36 26.55 | 268 | 296 A H
* 5510 109.52 - - 97.61 32.08 6.39 26.56 | 268 | 296 P H
802.11ax * 5510 100.1 - - 88.19 32.08 6.39 26.56 | 268 | 296 A H
HE40 Full 5735.705 56.3 -11.9 68.2 44.05 32.34 6.56 26.65 | 268 | 296 P H
CH 102 5459.68 56.3 -17.7 74 44.55 31.94 6.36 26.55 | 100 101 P |V
5510MHz 5469.76 63.63 | -4.57 68.2 51.84 | 3198 | 6.37 | 2656 | 100 | 101 | P | V
5458.96 46.94 -7.06 54 35.19 31.94 6.36 26.55 | 100 101 A |V
* 5510 105.87 - - 93.96 32.08 6.39 26.56 | 100 101 P |V
* 5510 95.27 - - 83.36 32.08 6.39 26.56 | 100 101 AV
5740.115 54.31 -13.89 68.2 42.05 32.36 6.56 26.66 | 100 101 P |V
5457.04 59.38 -14.62 74 47.64 31.93 6.36 26.55 | 100 3 P H
5468.8 59.93 -8.27 68.2 48.14 31.98 6.37 26.56 | 100 P H
5453.92 49.71 -4.29 54 37.98 31.92 6.36 26.55 | 100 3 A H
* 5550 112.98 - - 101.15 32 6.41 26.58 | 100 3 P H
802.11ax * 5550 103.38 - - 91.55 32 6.41 26.58 | 100 3 A H
HE40 Full 5727.83 58.14 -10.06 68.2 45.93 32.31 6.55 26.65 | 100 3 P H
CH 110 5385.76 56.14 -17.86 74 44.54 31.81 6.33 26.54 | 397 | 347 P |V
5550MHz 5469.28 56.34 -11.86 68.2 44 .55 31.98 6.37 26.56 | 397 | 347 P |V
5392.48 47.78 -6.22 54 36.14 31.85 6.33 26.54 | 397 | 347 A |V
* 5550 109.52 - - 97.69 32 6.41 26.58 | 397 | 347 P |V
* 5550 99.71 - - 87.88 32 6.41 26.58 | 397 | 347 AV
5750.195 54.18 -14.02 68.2 41.87 324 6.57 26.66 | 397 | 347 P |V
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FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN2541E

5457 1 56.84 -17.16 74 451 31.93 6.36 26.55 100 348 P H
5470 56.88 | -11.32 68.2 45.09 31.98 6.37 26.56 | 100 | 348 P | H
5451.5 47.78 -6.22 54 36.06 31.91 6.36 26.55 100 348 A H
* 5670 111.93 - - 100.04 | 32.02 6.5 26.63 | 100 | 348 P | H
802.11ax | * 5670 102.73 - - 90.84 | 32.02 6.5 2663 | 100 | 348 | A | H
HE40 Full 5725 64.94 -3.26 68.2 52.74 323 6.55 26.65 | 100 | 348 P | H
CH 134 5445.55 55.33 -18.67 74 43.62 31.9 6.36 26.55 347 323 P \Y,
5670MHz 5466.9 5593 |-12.27| 68.2 4415 | 31.97 6.37 | 2656 | 347 | 323 | P | V
5436.45 45.79 -8.21 54 34.09 31.9 6.35 26.55 | 347 | 323 AV
* 5670 107.75 - - 95.86 32.02 6.5 26.63 347 323 P V
* 5670 98.53 - - 86.64 32.02 6.5 26.63 | 347 | 323 AV
5727.2 58.36 -9.84 68.2 46.15 32.31 6.55 26.65 347 323 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN2541E

Band 3 5470~5725MHz

WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11020 4568 |-28.32 74 51.32 40.6 10.16 56.4 - - P H
16530 4599 | -22.21 68.2 49.43 39.87 12.33 | 55.64 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 102 11020 46.17 |-27.83 74 51.81 40.6 10.16 56.4 - - P |V
5510MHz 16530 4552 | -22.68 68.2 48.96 | 39.87 | 12.33 | 55.64 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN2541E

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11100 46.42 -27.58 74 52.36 40.2 10.2 56.34 - - P H
16650 46.88 | -21.32 68.2 50.3 39.95 12.4 55.77 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 110 11100 46.28 | -27.72 74 52.22 40.2 10.2 56.34 - - P |V
5550MHz 16650 46.44 | -21.76 |  68.2 49.86 | 39.95 124 | 55.77 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-0868 Page Number : B1-47 of 60

FAX : 886-3-327-0855




SPORTON LAB.
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Report No. : FRIN2541E

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11340 45.72 -28.28 74 51.81 39.78 10.31 | 56.18 - - P H
17010 4715 -21.05 68.2 50.21 40.49 1261 | 56.16 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 134 11340 45.72 -28.28 74 51.81 39.78 10.31 | 56.18 - - P |V
5670MHz 17010 46.87 |-21.33| 68.2 49.93 | 4049 | 1261 | 56.16 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN2541E

Band 3 5470~5725MHz

WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5449.6 62.18 -11.82 74 50.47 31.9 6.36 26.55 | 100 2 P H
5469.04 62.6 -5.6 68.2 50.81 31.98 6.37 26.56 | 100 2 P H
5459.44 52.03 -1.97 54 40.28 31.94 6.36 26.55 | 100 2 A H
* 5530 107.2 - - 95.33 32.04 6.4 26.57 | 100 2 P H
802.11ax * 5530 97.69 - - 85.82 32.04 6.4 26.57 | 100 2 A H
HES80 Full 5730.665 57.74 -10.46 68.2 45.52 32.32 6.55 26.65 | 100 2 P H
CH 106 5454 .4 56.67 -17.33 74 44.94 31.92 6.36 26.55 | 350 12 P |V
5530MHz 5467.36 59.3 -8.9 68.2 4752 | 31.97 6.37 | 2656 | 350 | 12 P |V
5456.56 48.07 -5.93 54 36.33 31.93 6.36 26.55 | 350 12 A |V
* 5530 99.7 - - 87.83 32.04 6.4 26.57 | 350 12 P |V
* 5530 90.42 - - 78.55 32.04 6.4 26.57 | 350 12 AV
5739.17 54.25 -13.95 68.2 41.99 32.36 6.56 26.66 | 350 12 P |V
5459.9 61.69 -12.31 74 49.94 31.94 6.36 26.55 | 100 | 353 P H
5468.3 62.62 -5.58 68.2 50.84 31.97 6.37 26.56 | 100 | 353 P H
5442.75 52.74 -1.26 54 41.04 31.9 6.35 26.55 | 100 | 353 A H
* 5610 109.52 - - 97.69 31.98 6.45 26.6 100 | 353 P H
802.11ax * 5610 100.73 - - 88.9 31.98 6.45 26.6 100 | 353 A H
HES80 Full 5726.885 63.09 -5.11 68.2 50.88 32.31 6.55 26.65 | 100 | 353 P H
CH 122 5389.2 56.55 -17.45 74 44.92 31.84 6.33 26.54 | 350 164 P |V
5610MHz 5463.75 56.85 |-11.35| 68.2 4508 | 3195 | 637 | 2655 | 350 | 164 | P | V
5450.8 48.24 -5.76 54 36.53 31.9 6.36 26.55 | 350 164 A |V
* 5610 104.43 - - 92.6 31.98 6.45 26.6 350 164 P |V
* 5610 96.32 - - 84.49 31.98 6.45 26.6 350 164 AV
5733.815 59.55 -8.65 68.2 47.31 32.34 6.55 26.65 | 350 164 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 5470~5725MHz

WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11060 47.43 |-26.57 74 53.22 40.4 10.18 | 56.37 - - P H
16590 4547 | -22.73 68.2 49.01 39.81 12.36 | 55.71 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 106 11060 46.99 |-27.01 74 52.78 40.4 10.18 | 56.37 - - P |V
5530MHz 16590 4583 | -22.37| 68.2 4937 | 39.81 | 1236 | 55.71 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
TEL : 886-3-327-0868 Page Number : B1-50 of 60

FAX : 886-3-327-0855




SPORTON LAB.
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Report No. : FRIN2541E

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(H/V)
11220 45.13 -28.87 74 51.36 39.78 10.25 | 56.26 - - P H
16830 46.05 -22.15 68.2 48.98 40.53 12.5 55.96 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 122 11220 45.61 -28.39 74 51.84 39.78 10.25 | 56.26 - - P |V
5610MHz 16830 46.39 | -21.81 68.2 4932 | 4053 125 | 55.96 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN2541E

Band 3 - Straddle Channel

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBpVim)| (dB) [(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (H/V)
5409.28 53.22 -20.78 74 41.53 31.9 6.34 26.55 104 2 P H
5463.1 53.71 -14.49 68.2 41.95 31.95 6.36 26.55 104 2 P H
5456.08 44.59 -9.41 54 32.86 31.92 6.36 26.55 104 2 A H
* 5720 118.31 - - 106.14 32.28 6.54 26.65 104 2 P H
* 5720 110.53 - - 98.36 32.28 6.54 26.65 104 2 A H
802.11a
5869.75 56.34 -11.86 68.2 43.81 32.58 6.66 26.71 104 2 P H
CH 144
5457.25 52.23 -21.77 74 40.49 31.93 6.36 26.55 100 127 P \Y,
5720MHz
5463.49 50.7 -17.5 68.2 38.94 31.95 6.36 26.55 100 127 P \Y,
5437.36 43.54 -10.46 54 31.84 31.9 6.35 26.55 100 127 A \Y,
* 5720 115.2 - - 103.03 32.28 6.54 26.65 100 127 P \Y,
* 5720 107.89 - - 95.72 32.28 6.54 26.65 100 127 A \Y,
5853.75 55.1 -131 68.2 42.65 32.51 6.64 26.7 100 127 P \Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FRIN2541E

Band 3 - Straddle Channel
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11440 46.09 -27.91 74 51.83 40.02 10.35 | 56.11 - - P H
17160 47.39 -20.81 68.2 50.58 40.46 12.78 | 56.43 - - P H
H
H
H
H
H
H
H
H
H
802.11a
H
CH 144
11440 46.12 -27.88 74 51.86 40.02 10.35 | 56.11 - - P V
5720MHz
17160 48.06 -20.14 68.2 51.25 40.46 12.78 | 56.43 - - P \Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
\Y,
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN2541E

Band 3 - Straddle Channel
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5435.02 52.48 -21.52 74 40.78 31.9 6.35 26.55 | 109 2 P H
5467.39 52.96 -15.24 68.2 41.18 31.97 6.37 26.56 | 109 2 P H
5459.2 43.73 -10.27 54 31.98 31.94 6.36 26.55 | 109 2 A H
* 5720 118.47 - - 106.3 32.28 6.54 26.65 | 109 2 P H
802.11ax * 5720 109.71 - - 97.54 32.28 6.54 26.65 | 109 2 A H
HE20 Full 5863.75 55.54 -12.66 68.2 43.04 32.56 6.65 26.71 109 2 P H
CH 144 5441.65 52.25 -21.75 74 40.55 31.9 6.35 26.55 | 100 126 P |V
5720MHz 5468.95 51.63 |-16.57| 68.2 39.84 | 3198 | 637 | 2656 | 100 | 126 | P | V
5459.98 43.22 -10.78 54 31.47 31.94 6.36 26.55 | 100 126 A |V
* 5720 115.73 - - 103.56 | 32.28 6.54 26.65 | 100 126 P |V
* 5720 106.43 - - 94.26 32.28 6.54 26.65 | 100 126 AV
5850.25 55.62 -12.58 68.2 43.18 325 6.64 26.7 100 126 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT

Report No. : FRIN2541E

Band 3 - Straddle Channel
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11440 45.41 -28.59 74 51.15 40.02 10.35 | 56.11 - - P H
17160 47.59 -20.61 68.2 50.78 40.46 12.78 | 56.43 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 144 11440 46.63 -27.37 74 52.37 40.02 10.35 | 56.11 - - P |V
5720MHz 17160 47.72 | -20.48| 68.2 50.91 | 40.46 | 12.78 | 56.43 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise]

floor only.
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Report No. : FRIN2541E

Band 3 - Straddle Channel
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5454 .91 55.8 -18.2 74 44.07 31.92 6.36 26.55 | 100 2 P H
5465.05 55.4 -12.8 68.2 43.63 31.96 6.37 26.56 | 100 2 P H
5459.2 47.05 -6.95 54 35.3 31.94 6.36 26.55 | 100 2 A H
* 5710 112.87 - - 100.74 32.24 6.53 26.64 | 100 2 P H
802.11ax * 5710 103.28 - - 91.15 32.24 6.53 26.64 | 100 2 A H
HE40 Full 5851.25 58.68 -9.52 68.2 46.23 32.51 6.64 26.7 100 2 P H
CH 142 5455.3 53.78 -20.22 74 42.05 31.92 6.36 26.55 | 100 126 P |V
5710MHz 5468.17 5415 |-14.05| 68.2 4237 | 3197 | 637 | 2656 | 100 | 126 | P | V
5449.06 45.14 -8.86 54 33.43 31.9 6.36 26.55 | 100 126 A |V
* 5710 110.87 - - 98.74 32.24 6.53 26.64 | 100 126 P |V
* 5710 99.97 - - 87.84 32.24 6.53 26.64 | 100 126 AV
5907.75 57.14 -11.06 68.2 44.46 32.72 6.68 26.72 | 100 126 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-56 of 60
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Band 3 - Straddle Channel
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11420 45.36 -28.64 74 51.18 39.96 10.34 | 56.12 - - P H
17130 47.18 -21.02 68.2 50.39 40.43 12.74 | 56.38 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 142 11420 46.52 -27.48 74 52.34 39.96 10.34 | 56.12 - - P |V
5710MHz 17130 47.76 | -20.44 |  68.2 50.97 | 40.43 | 12.74 | 56.38 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRIN2541E

Band 3 Straddle Channel
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5443.21 59.11 -14.89 74 47.41 31.9 6.35 26.55 | 107 3 P H
5468.17 59.42 -8.78 68.2 47.64 31.97 6.37 26.56 | 107 3 P H
5459.98 51.4 -2.6 54 39.65 31.94 6.36 26.55 | 107 3 A H
* 5690 110.4 - - 98.38 32.14 6.52 26.64 | 107 3 P H
802.11ax * 5690 100.73 - - 88.71 32.14 6.52 26.64 | 107 3 A H
HE80 Full 5860.6 58.89 -9.31 68.2 46.4 32.54 6.65 26.7 107 3 P H
CH 138 5431.9 56.39 -17.61 74 44.69 31.9 6.35 26.55 | 100 127 P |V
5690MHz 5464.27 55.54 |-12.66| 68.2 4376 | 3196 | 6.37 | 2655 | 100 | 127 | P | V
5458.42 48.32 -5.68 54 36.58 31.93 6.36 26.55 | 100 127 A |V
* 5690 106.82 - - 94.8 32.14 6.52 26.64 | 100 127 P |V
* 5690 97.32 - - 85.3 32.14 6.52 26.64 | 100 127 AV
5867.2 58.71 -9.49 68.2 46.2 32.57 6.65 26.71 100 127 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-58 of 60
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FCC RADIO TEST REPORT

Report No. : FRIN2541E

Band 3 - Straddle Channel
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
11380 45.27 -28.73 74 51.24 39.86 10.32 | 56.15 - - P H
17070 47.22 -20.98 68.2 50.38 40.43 12.68 | 56.27 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 138 11380 45.27 -28.73 74 51.24 39.86 10.32 | 56.15 - - P |V
5690MHz 17070 47.79 | -20.41 68.2 50.95 | 40.43 | 12.68 | 56.27 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FRIN2541E

Emission below 1GHz
WIFI 802.11ax HE20 Full (LF @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

6+7 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
32.91 20.9 -191 40 29.39 23.14 0.73 32.36 - - P H
134.76 19.45 -24.05 43.5 33.17 17.42 1.15 32.29 - - P H
558.65 25.94 -20.06 46 29.94 26.13 212 32.25 - - P H
719.67 31.76 -14.24 46 34.62 26.98 2.33 32.17 - - P H
877.78 30.86 -15.14 46 31.02 28.91 2.57 31.64 - - P H
932.1 32.21 -13.79 46 31.2 29.73 2.55 31.27 - - P H
H
H
H
H
H

802.11ax
H

HE20 Full
LF 31.94 20.86 -19.14 40 28.74 23.75 0.73 32.36 - - P |V
140.58 20.11 -23.39 435 33.86 17.38 1.16 32.29 - - P |V
636.25 26.83 -19.17 46 30.42 26.4 2.24 32.23 - - P |V
720.64 35.53 -10.47 46 38.35 27.02 2.33 32.17 - - P |V
841.89 30.94 -15.06 46 31.33 28.86 2.57 31.82 - - P |V
969.93 33.28 -20.72 54 30.7 30.91 2.6 30.93 - - P |V
\Y
\Y
\Y
\Y
\Y
V

1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2541E

<TXBF Mode>

Band 1 - 5150~5250MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

6+7 (MHz) |(dBupV/im)| (dB) (dBuV/m) (dBuV) | (dB/m)  (dB) | (dB) |(cm)|(deg) (P/A)/(HV)
5148.72 6143 |-12.57 74 49.53 322 6.21 | 2651 | 103 | 360 | P | H
5149.24 5278 | -1.22 54 40.88 32.2 6.21 | 2651 | 103 | 360 | A | H
* 5180 114.93 - - 103.12 | 32.08 6.25 | 2652 | 103 | 360 | P | H
* 5180 106.2 - - 94.39 | 32.08 6.25 | 2652 | 103 | 360 | A | H
802.11ax H
HE20 Full H
CH 36 5149.24 59.58 | -14.42 74 47.68 32.2 6.21 | 2651 | 335 | 360 | P | V
5180MHz 5149.76 50.44 -3.56 54 38.54 32.2 6.21 | 2651 | 335 | 360 | A | V
* 5180 110.42 - - 98.61 32.08 6.25 | 2652 | 335 | 360 | P | V
* 5180 101.19 - - 89.38 | 32.08 6.25 | 2652 | 335 | 360 | A | V
v
v
5144.56 50.43 | -14.57 74 4754 | 32.19 6.21 | 2651 | 100 | 360 | P | H
5148.46 50.7 -3.3 54 38.8 32.2 6.21 | 2651 | 100 | 360 | A | H
* 5220 119.78 - - 108.1 31.92 6.28 | 2652 | 100 | 360 | P | H
* 5220 109.66 - - 97.98 | 31.92 6.28 | 2652 | 100 | 360 | A | H
802.11ax 5399.52 55.11 | -18.89 74 43.43 31.9 6.33 | 2655 | 100 | 360 | P | H
HE20 Full 5350 46.22 | -7.78 54 34.84 31.6 6.32 | 2654 | 100 | 360 | A | H
CH 44 5133.38 56.7 -17.3 74 4484 | 3217 6.2 2651 | 301 | 360 | P | V
5220MHz 5146.9 47.59 -6.41 54 35.7 32.19 6.21 | 2651 | 301 | 360 | A | V
* 5220 114.94 - - 103.26 | 31.92 6.28 | 2652 | 301 | 360 | P | V
* 5220 104.97 - - 9329 | 31.92 6.28 | 2652 | 301 | 360 | A | V
5354.16 53.06 | -20.94 74 4166 | 31.62 6.32 | 2654 | 301 | 360 | P | V
5400.08 4413 | -9.87 54 32.45 31.9 6.33 | 2655 | 301 | 360 | A | V

TEL : 886-3-327-0868 Page Number : B2-1 of 41
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Report No. : FR1IN2541E

5130.52 56.5 -17.5 74 44.66 32.16 6.19 26.51 100 | 359 P | H
5150 48.47 -5.53 54 36.56 322 6.22 26.51 100 | 359 A | H
* 5240 118.36 - - 106.76 | 31.84 6.28 26.52 | 100 | 359 P | H
* 5240 109.39 - - 97.79 31.84 6.28 26.52 | 100 | 359 A | H
802.11ax 5366.48 55.29 | -18.71 74 43.81 317 6.32 26.54 | 100 | 359 P | H
HE20 Full 5350 45.96 -8.04 54 34.58 31.6 6.32 26.54 | 100 | 359 A | H
CH 48 5120.12 55 -19 74 43.19 32.14 6.18 26.51 | 300 | 357 P |V
5240MHz 5149.24 4629 | -7.71 54 34.39 32.2 6.21 | 2651 | 300 | 357 | A | V
* 5240 114.74 - - 103.14 | 31.84 6.28 26.52 | 300 | 357 P |V
* 5240 106.06 - - 94 .46 31.84 6.28 26.52 | 300 | 357 AV
5368.16 53.13 | -20.87 74 41.64 31.71 6.32 26.54 | 300 | 357 P |V
5350.8 44.53 -9.47 54 33.15 31.6 6.32 26.54 | 300 | 357 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-2 of 41
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2541E

Band 1 5150~5250MHz

WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10360 46.92 |-21.28 68.2 53.77 39.94 9.78 56.57 - - P | H
15540 4548 | -28.52 74 50.52 39.44 12.05 | 56.53 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 36 10360 47.21 -20.99 68.2 54.06 39.94 9.78 56.57 - - P |V
5180MHz 15540 4541 | -28.59 74 50.45 | 39.44 | 12.05 | 56.53 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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Report No. : FR1IN2541E

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10440 46.98 |-21.22 68.2 53.41 40.22 9.82 56.47 - - P | H
15660 4583 | -28.17 74 51.26 38.9 12.04 | 56.37 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 44 10440 46.54 |-21.66 68.2 52.97 40.22 9.82 56.47 - - P |V
5220MHz 15660 45.02 | -28.98 74 50.45 38.9 12.04 | 56.37 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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Report No. : FR1IN2541E

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
10480 48.34 -19.86 68.2 54 .57 40.34 9.85 56.42 - - P H
15720 45.62 -28.38 74 51.18 38.68 12.05 | 56.29 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 48 10480 48.73 -19.47 68.2 54.96 40.34 9.85 56.42 - - P |V
5240MHz 15720 45 -29 74 50.56 | 38.68 | 12.05 | 56.29 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2541E

Band 1 5150~5250MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
5148.98 60.94 -13.06 74 49.04 32.2 6.21 26.51 100 | 360 P H
5148.98 52.83 -1.17 54 40.93 32.2 6.21 26.51 100 | 360 A H
* 5190 108.89 - - 97.11 32.04 6.26 26.52 | 100 | 360 P H
* 5190 99.24 - - 87.46 32.04 6.26 26.52 | 100 | 360 A H
802.11ax 5363.4 53.17 -20.83 74 41.71 31.68 6.32 26.54 | 100 | 360 P H
HE40 Full 5350.24 44.47 -9.53 54 33.09 31.6 6.32 26.54 | 100 | 360 A H
CH 38 5147.42 59.24 -14.76 74 47.35 32.19 6.21 26.51 100 111 P |V
5190MHz 5148.98 49.88 | -4.12 54 37.98 32.2 621 | 2651 | 100 | 111 | A | V
* 5190 104.85 - - 93.07 32.04 6.26 26.52 | 100 111 P |V
* 5190 93.58 - - 81.8 32.04 6.26 26.52 | 100 111 AV
5367.32 52.17 -21.83 74 40.69 317 6.32 26.54 | 100 111 P |V
5369 42.63 -11.37 54 31.14 31.71 6.32 26.54 | 100 111 AV
5150 65.75 -8.25 74 53.84 32.2 6.22 26.51 100 13 P H
5150 52.77 -1.23 54 40.86 32.2 6.22 26.51 100 13 A H
* 5230 115.53 - - 103.89 | 31.88 6.28 26.52 | 100 13 P H
* 5230 104.23 - - 92.59 31.88 6.28 26.52 | 100 13 A H
802.11ax 5384.96 58.17 -15.83 74 46.57 31.81 6.33 26.54 | 100 13 P H
HE40 Full 5350 48.89 -5.11 54 37.51 316 6.32 26.54 | 100 13 A H
CH 46 5141.18 61.37 -12.63 74 49.49 32.18 6.21 26.51 302 | 342 P |V
5230MHz 5149.76 50.26 | -3.74 54 38.36 32.2 6.21 | 2651 | 302 | 342 | A | V
* 5230 111.83 - - 100.19 | 31.88 6.28 26.52 | 302 | 342 P |V
* 5230 100.89 - - 89.25 31.88 6.28 26.52 | 302 | 342 AV
5360.6 57.3 -16.7 74 45.86 31.66 6.32 26.54 | 302 | 342 P |V
5386.08 46.76 -7.24 54 35.15 31.82 6.33 26.54 | 302 | 342 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-6 of 41
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Band 1 5150~5250MHz

WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10380 46.08 |-22.12 68.2 52.81 40.02 9.79 56.54 - - P | H
15570 4552 | -28.48 74 50.64 39.32 12.05 | 56.49 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 38 10380 46.41 -21.79 68.2 53.14 40.02 9.79 56.54 - - P |V
5190MHz 15570 4523 | -28.77 74 50.35 | 39.32 | 12.05 | 56.49 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
10460 46.63 -21.57 68.2 52.96 40.28 9.84 56.45 - - P H
15690 44.29 -29.71 74 49.83 38.75 12.04 | 56.33 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 46 10460 46.86 -21.34 68.2 53.19 40.28 9.84 56.45 - - P |V
5230MHz 15690 4352 | -30.48 74 49.06 | 38.75 | 12.04 | 56.33 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: B2-8 of 41




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2541E

Band 1 5150~5250MHz

WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5148.2 60.13 -13.87 74 48.23 32.2 6.21 26.51 100 | 357 P H
5148.2 51.95 -2.05 54 40.05 32.2 6.21 26.51 100 | 357 A H
* 5210 104.08 - - 92.37 31.96 6.27 26.52 | 100 | 357 P H
* 5210 94.09 - - 82.38 31.96 6.27 26.52 | 100 | 357 A H
802.11ax 5365.36 55.12 -18.88 74 43.65 31.69 6.32 26.54 | 100 | 357 P H
HES80 Full 5394.48 45.65 -8.35 54 34 31.87 6.33 26.55 | 100 | 357 A H
CH 42 5144.82 58.14 -15.86 74 46.25 32.19 6.21 26.51 100 101 P |V
5210MHz 5149.24 49.34 | -4.66 54 37.44 32.2 6.21 | 2651 | 100 | 101 | A |V
* 5210 100.85 - - 89.14 31.96 6.27 26.52 | 100 101 P |V
* 5210 89.89 - - 78.18 31.96 6.27 26.52 | 100 101 A |V
5453.84 52.29 -21.71 74 40.56 31.92 6.36 26.55 | 100 101 P |V
5409.04 43.1 -10.9 54 31.42 31.9 6.33 26.55 | 100 101 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-9 of 41
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seamran . FCC RADIO TEST REPORT Report No. : FRIN2541E

Band 1 5150~5250MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.

6+7 (MHz) |(dBpV/im)| (dB) |(dBuV/im) (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
10420 46.7 -21.5 68.2 53.23 40.16 9.81 56.5 - - P | H
15630 4563 | -28.37 74 50.94 39.05 | 12.05 | 56.41 - - P

802.11ax
HESO0 Full

CH 42 10420 4589 | -22.31 68.2 52.42 | 40.16 9.81 56.5 - - P
5210MHz 15630 46.82 |-27.18 74 52.13 39.05 | 12.05 | 56.41 - - P

K| KKK KKKl <Kl<K|<K|<K|<|fxzfxzjxzjxjx|xT|xT|xT|xT|T | T

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
TEL : 886-3-327-0868 Page Number : B2-10 of 41
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FCC RADIO TEST REPORT

Report No. : FR1IN2541E

Band 2 - 5250~5350MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

6+7 (MHz) |(dBpV/im)| (dB) |(dBuV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
5124 1 56.93 | -17.07 74 451 32.15 6.19 26.51 100 | 358 P | H
5149.94 48.43 -5.57 54 36.53 322 6.21 26.51 100 | 358 | A | H
* 5260 118.69 - - 107.15 | 31.78 6.29 26.53 | 100 | 358 P | H
* 5260 109.2 - - 97.66 31.78 6.29 2653 | 100 | 358 | A | H
802.11ax 5357.28 57.8 -16.2 74 46.38 31.64 6.32 26.54 | 100 | 358 P | H
HE20 Full 5350.32 47.76 -6.24 54 36.38 31.6 6.32 2654 | 100 | 358 | A | H
CH 52 5131.92 5512 |-18.88 74 43.27 32.16 6.2 26.51 | 301 358 P |V
5260MHz 5146.88 46.25 -7.75 54 34.36 32.19 6.21 26.51 | 301 3%8 | A |V
* 5260 114.97 - - 103.43 | 31.78 6.29 26.53 | 301 358 P |V
* 5260 105.76 - - 94.22 31.78 6.29 26.53 | 301 3% | A |V
5394.48 53.44 | -20.56 74 41.79 31.87 6.33 26.55 | 301 358 P |V
5350.08 44.99 -9.01 54 33.61 31.6 6.32 26.54 | 301 358 | A |V
5148.24 57.16 | -16.84 74 45.26 322 6.21 26.51 100 | 359 P | H
5148.58 48.22 -5.78 54 36.32 322 6.21 26.51 100 | 359 | A | H
* 5302 118.97 - - 107.5 31.7 6.3 26.53 | 100 | 359 P | H
* 5302 109.96 - - 98.49 31.7 6.3 2653 | 100 | 359 | A | H
802.11ax 5374.56 58.77 |-15.23 74 47.24 31.75 6.32 26.54 | 100 | 359 P | H
HE20 Full 5351.52 51.42 -2.58 54 40.03 31.61 6.32 2654 | 100 | 359 | A | H
CH 60 5144.84 54.99 |-19.01 74 43.1 32.19 6.21 26.51 | 295 0 P |V
5300MHz 5117.3 46.34 -7.66 54 34.54 32.13 6.18 26.51 | 295 0 AV
* 5300 114.29 - - 102.82 31.7 6.3 26.53 | 295 0 P |V
* 5300 104.8 - - 93.33 31.7 6.3 26.53 | 295 0 AV
5352.72 56.09 | -17.91 74 44.69 31.62 6.32 26.54 | 295 0 P |V
5350.8 47.52 -6.48 54 36.14 31.6 6.32 26.54 | 295 0 AV
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* 5320 114.88 - - 103.44 | 31.66 6.31 26.53 | 100 | 357 P | H
* 5320 106.01 - - 94.57 31.66 6.31 26.53 | 100 | 357 A | H
53504 63.49 |-10.51 74 52.11 31.6 6.32 26.54 | 100 | 357 P | H
5351.04 52.37 -1.63 54 40.98 31.61 6.32 26.54 | 100 | 357 A | H
802.11ax H
HE20 Full H
CH 64 * 5320 110.57 - - 99.13 31.66 6.31 26.53 | 100 | 121 P |V
5320MHz | ~ 5320 100.19 - - 88.75 | 31.66 6.31 | 2653 | 100 | 121 | A | V
5353.12 60.96 |-13.04 74 49.56 31.62 6.32 26.54 | 100 | 121 P |V
53504 49.71 -4.29 54 38.33 31.6 6.32 26.54 | 100 | 121 AV
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz

WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10520 4718 |-21.02 68.2 53.35 40.36 9.87 56.4 - - P | H
15780 4579 | -28.21 74 51.34 38.62 12.04 | 56.21 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 52 10520 47.6 -20.6 68.2 53.77 40.36 9.87 56.4 - - P |V
5260MHz 15780 46.23 | -27.77 74 51.78 | 38.62 | 12.04 | 56.21 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10600 46.46 |-27.54 74 52.74 40.2 9.92 56.4 - - P | H
15900 44.8 -29.2 74 50.12 38.7 12.03 | 56.05 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 60 10600 4593 |-28.07 74 52.21 40.2 9.92 56.4 - - P |V
5300MHz 15900 4533 | -28.67 74 50.65 38.7 12.03 | 56.05 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
10640 47.16 -26.84 74 53.3 40.32 9.94 56.4 - - P H
15960 447 -29.3 74 50.12 38.52 12.03 | 55.97 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 64 10640 46.88 -27.12 74 53.02 40.32 9.94 56.4 - - P |V
5320MHz 15960 45.9 -28.1 74 51.32 | 3852 | 12.03 | 55.97 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 886-3-327-0868
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Band 2 5250~5350MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
5106.42 59.89 -14.11 74 48.11 32.11 6.17 26.5 100 | 357 P H
5148.92 50.46 -3.54 54 38.56 32.2 6.21 26.51 100 | 357 A H
* 5270 114.65 - - 103.13 31.76 6.29 26.53 | 100 | 357 P H
* 5270 104.64 - - 93.12 31.76 6.29 26.53 | 100 | 357 A H
802.11ax 5351.04 62.79 -11.21 74 514 31.61 6.32 26.54 | 100 | 357 P H
HE40 Full 5350.32 51.86 -2.14 54 40.48 31.6 6.32 26.54 | 100 | 357 A H
CH 54 5134.64 56.91 -17.09 74 45.05 32.17 6.2 26.51 353 | 348 P |V
5270MHz 5132.26 47.32 | -6.68 54 3547 | 32.16 6.2 2651 | 353 | 348 | A | V
* 5270 109.87 - - 98.35 31.76 6.29 26.53 | 353 | 348 P |V
* 5270 100.72 - - 89.2 31.76 6.29 26.53 | 353 | 348 A |V
5353.44 58.58 -15.42 74 47.18 31.62 6.32 26.54 | 353 | 348 P |V
5350.08 48 -6 54 36.62 31.6 6.32 26.54 | 353 | 348 AV
5105.74 53.51 -20.49 74 41.73 32.11 6.17 26.5 100 | 290 P H
5126.48 44.44 -9.56 54 32.61 32.15 6.19 26.51 100 | 290 A H
* 5310 106.11 - - 94.66 31.68 6.3 26.53 | 100 | 290 P H
* 5310 96.07 - - 84.62 31.68 6.3 26.53 | 100 | 290 A H
802.11ax 5350.32 64.59 -9.41 74 53.21 31.6 6.32 26.54 | 100 | 290 P H
HE40 Full 5350.08 51.82 -2.18 54 40.44 316 6.32 26.54 | 100 | 290 A H
CH 62 5114.24 55.42 -18.58 74 43.62 32.13 6.18 26.51 100 123 P |V
5310MHz 5126.82 46.02 | -7.98 54 3419 | 3215 | 6.19 | 2651 | 100 | 123 | A | V
* 5310 105.51 - - 94.06 31.68 6.3 26.53 | 100 123 P |V
* 5310 95.16 - - 83.71 31.68 6.3 26.53 | 100 123 AV
5350.08 61.59 -12.41 74 50.21 316 6.32 26.54 | 100 123 P |V
5350.08 50.8 -3.2 54 39.42 31.6 6.32 26.54 | 100 123 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz

WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
10540 47.74 | -20.46 68.2 53.94 40.32 9.88 56.4 - - P | H
15810 4555 | -28.45 74 51.07 38.61 12.04 | 56.17 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 54 10540 46.63 |-21.57 68.2 52.83 40.32 9.88 56.4 - - P |V
5270MHz 15810 44.64 | -29.36 74 50.16 | 38.61 | 12.04 | 56.17 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
10620 46.72 -27.28 74 52.93 40.26 9.93 56.4 - - P H
15930 44.81 -29.19 74 50.17 38.61 12.04 | 56.01 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 62 10620 46.54 -27.46 74 52.75 40.26 9.93 56.4 - - P |V
5310MHz 15930 44.42 | -29.58 74 49.78 | 3861 | 12.04 | 56.01 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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Band 2 5250~5350MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5087.04 57.69 -16.31 74 45.94 32.1 6.15 26.5 100 | 359 P H
5112.54 47.73 -6.27 54 35.94 32.13 6.17 26.51 100 | 359 A H
* 5290 103.72 - - 92.23 31.72 6.3 26.53 | 100 | 359 P H
* 5290 94 - - 82.51 31.72 6.3 26.53 | 100 | 359 A H
802.11ax 5350.8 61.58 -12.42 74 50.2 31.6 6.32 26.54 | 100 | 359 P H
HES80 Full 5351.04 52.63 -1.37 54 41.24 31.61 6.32 26.54 | 100 | 359 A H
CH 58 5051.34 56.21 -17.79 74 445 321 6.11 26.5 100 111 P |V
5290MHz 5091.12 46.69 | -7.31 54 34.94 32.1 615 | 265 | 100 | 111 | A |V
* 5290 101.12 - - 89.63 31.72 6.3 26.53 | 100 111 P |V
* 5290 90.69 - - 79.2 31.72 6.3 26.53 | 100 111 A |V
5354.16 57.27 -16.73 74 45.87 31.62 6.32 26.54 | 100 111 P |V
5351.28 49.05 -4.95 54 37.66 31.61 6.32 26.54 | 100 111 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.

Ant. Line Level | Factor | Loss | Factor | Pos | Pos |Avg.

6+7 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) |(deg) (P/A)|(H/V)
10580 4565 |-22.55 68.2 51.9 40.24 9.91 56.4 - - P | H
15870 43.54 | -30.46 74 48.93 38.67 12.03 | 56.09 - - P

802.11ax
HESO0 Full

CH 58 10580 46.22 |-21.98| 682 52.47 | 40.24 9.91 56.4 - - P
5290MHz 15870 4418 | -29.82 74 49.57 38.67 | 12.03 | 56.09 - - P

K| KKK KKKl <Kl<K|<K|<K|<|fxzfxzjxzjxjx|xT|xT|xT|xT|T | T

1. No other spurious found.

2. All results are PASS against Peak and Average limit line.

Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise]
floor only.
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Band 3 - 5470~5725MHz

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
5458.8 61.27 | -12.73 74 49.52 31.94 6.36 26.55 | 100 1 P H
5469.36 66.84 -1.36 68.2 55.05 31.98 6.37 26.56 | 100 1 P H
5459.12 51.7 -2.3 54 39.95 31.94 6.36 26.55 | 100 1 A | H
* 5500 117.34 - - 105.41 32.1 6.39 26.56 | 100 1 P H
802.11ax * 5500 108.58 - - 96.65 321 6.39 26.56 | 100 1 A | H
HE20 Full 5458.64 58.25 |-15.75 74 46.51 31.93 6.36 26.55 | 391 352 P |V
CH 100 5469.2 63.58 -4.62 68.2 51.79 31.98 6.37 26.56 | 391 352 P |V
5500MHz 5459.92 48.97 | -5.03 54 3722 | 3194 | 636 | 2655 | 391 | 352 | A | V
* 5500 111.57 - - 99.64 321 6.39 26.56 | 391 352 P |V
* 5500 102.8 - - 90.87 321 6.39 26.56 | 391 352 AV
\Y
\
5446 56.11 -17.89 74 44 .4 31.9 6.36 26.55 | 100 | 359 P H
5464 57.23 |-10.97 68.2 45.45 31.96 6.37 26.55 | 100 | 359 P H
5451.28 47.14 -6.86 54 35.42 31.91 6.36 26.55 | 100 | 359 A | H
* 5580 119.01 - - 107.17 32 6.43 26.59 | 100 | 359 P H
802.11ax * 5580 109.82 - - 97.98 32 6.43 26.59 | 100 | 359 A | H
HE20 Full 5739.8 55.45 | -12.75 68.2 43.19 32.36 6.56 26.66 | 100 | 359 P H
CH 116 5432.8 53.48 |-20.52 74 41.78 31.9 6.35 26.55 | 350 | 351 P |V
5580MHz 5468.8 55.09 -13.11 68.2 43.3 31.98 6.37 26.56 | 350 | 351 P |V
5452.48 44.89 -9.11 54 33.17 31.91 6.36 26.55 | 350 | 351 AV
* 5580 113.04 - - 101.2 32 6.43 26.59 | 350 | 351 P |V
* 5580 104.7 - - 92.86 32 6.43 26.59 | 350 | 351 AV
5735.075 5476 |-13.44 68.2 42.52 32.34 6.55 26.65 | 350 | 351 P |V
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* 5700 110.85 - - 98.76 32.2 6.53 26.64 | 127 | 301 H
* 5700 102.18 - - 90.09 32.2 6.53 26.64 | 127 | 301 H
5725.08 65.88 -2.32 68.2 53.68 323 6.55 26.65 | 127 | 301 H
H
802.11ax H
HE20 Full H
CH 140 * 5700 109.15 - - 97.06 322 6.53 26.64 | 390 | 346 \
5700MHz | ~ 5700 100 - - 87.91 32.2 6.53 | 26.64 | 390 | 346 \Y
5725.08 63.86 -4.34 68.2 51.66 323 6.55 26.65 | 390 | 346 \
\
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 5470~5725MHz
WIFI 802.11ax HE20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11000 46.85 |-27.15 74 52.4 40.7 10.16 | 56.41 - - P H
16500 46.76 | -21.44 68.2 50.16 39.9 12.31 | 55.61 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 100 11000 4793 |-26.07 74 53.48 40.7 10.16 | 56.41 - - P |V
5500MHz 16500 47.6 -20.6 68.2 51 39.9 12.31 | 55.61 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|{(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11160 47.03 |-26.97 74 53.15 39.96 10.22 56.3 - - P | H
16740 46.76 | -21.44 68.2 49.91 40.26 1245 | 55.86 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 116 11160 47.61 -26.39 74 53.73 39.96 10.22 56.3 - - P |V
5580MHz 16740 4814 |-20.06 68.2 51.29 | 40.26 | 12.45 | 55.86 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11400 46.18 -27.82 74 52.09 39.9 10.33 | 56.14 - - P H
17100 48.07 -20.13 68.2 51.28 404 12.71 | 56.32 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 140 11400 46.21 -27.79 74 52.12 39.9 10.33 | 56.14 - - P |V
5700MHz 17100 47.7 -20.5 68.2 50.91 40.4 12.71 | 56.32 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

floor only.

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

TEL : 886-3-327-0868
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Band 3 5470~5725MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5459.68 60.08 -13.92 74 48.33 31.94 6.36 26.55 | 300 | 310 P H
5469.76 66.15 -2.05 68.2 54.36 31.98 6.37 26.56 | 300 | 310 P H
5459.2 50.7 -3.3 54 38.95 31.94 6.36 26.55 | 300 | 310 A H
* 5510 107.8 - - 95.89 32.08 6.39 26.56 | 300 | 310 P H
802.11ax * 5510 99.02 - - 87.11 32.08 6.39 26.56 | 300 | 310 A H
HE40 Full 5729.72 54.69 -13.51 68.2 42.47 32.32 6.55 26.65 | 300 | 310 P H
CH 102 5450.32 57.08 -16.92 74 45.37 31.9 6.36 26.55 | 100 120 P |V
5510MHz 5462.08 61.15 | -7.05 68.2 4939 | 3195 | 636 | 2655 | 100 | 120 | P | V
5458.72 47.74 -6.26 54 36 31.93 6.36 26.55 | 100 120 A |V
* 5510 104.94 - - 93.03 32.08 6.39 26.56 | 100 120 P |V
* 5510 95.07 - - 83.16 32.08 6.39 26.56 | 100 120 AV
5751.455 53.04 -15.16 68.2 40.73 324 6.57 26.66 | 100 120 P |V
5454 .64 60.77 -13.23 74 49.04 31.92 6.36 26.55 | 100 | 356 P H
5462.32 61.46 -6.74 68.2 49.7 31.95 6.36 26.55 | 100 | 356 P H
5458.72 50.36 -3.64 54 38.62 31.93 6.36 26.55 | 100 | 356 A H
* 5550 115.39 - - 103.56 32 6.41 26.58 | 100 | 356 P H
802.11ax * 5550 104.03 - - 92.2 32 6.41 26.58 | 100 | 356 A H
HE40 Full 5748.62 56.83 -11.37 68.2 44.53 32.39 6.57 26.66 | 100 | 356 P H
CH 110 5392.96 56.13 -17.87 74 44.49 31.86 6.33 26.55 | 397 | 341 P |V
5550MHz 5464.72 56.95 -11.25 68.2 45.18 31.96 6.37 26.56 | 397 | 341 P |V
5392.24 46.53 -7.47 54 34.89 31.85 6.33 26.54 | 397 | 341 A |V
* 5550 109.75 - - 97.92 32 6.41 26.58 | 397 | 341 P |V
* 5550 100.17 - - 88.34 32 6.41 26.58 | 397 | 341 AV
5728.145 5417 -14.03 68.2 41.96 32.31 6.55 26.65 | 397 | 341 P |V
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5457.45 54.48 -19.52 74 42.74 31.93 6.36 26.55 100 325 P H
5467.95 54.86 | -13.34 68.2 43.08 31.97 6.37 26.56 | 100 | 325 P | H
5458.85 45.23 -8.77 54 33.48 31.94 6.36 26.55 100 325 A H
* 5670 111.91 - - 100.02 | 32.02 6.5 26.63 | 100 | 325 P | H
802.11ax | * 5670 102.57 - - 90.68 | 32.02 6.5 2663 | 100 | 325 | A | H
HE40 Full 5725.625 66.84 -1.36 68.2 54.64 323 6.55 26.65 | 100 | 325 P | H
CH 134 5447.3 52.84 -21.16 74 41.13 31.9 6.36 26.55 376 342 P \Y,
5670MHz 5469.35 5271 |-1549| 68.2 40.92 | 31.98 6.37 | 2656 | 376 | 342 | P | V
5458.5 43.79 |-10.21 54 32.05 31.93 6.36 26.55 | 376 | 342 AV
* 5670 108.95 - - 97.06 32.02 6.5 26.63 376 342 P V
* 5670 98.47 - - 86.58 32.02 6.5 26.63 | 376 | 342 AV
5725 62.35 -5.85 68.2 50.15 32.3 6.55 26.65 376 342 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 5470~5725MHz

WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|{(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11020 4719 |-26.81 74 52.83 40.6 10.16 56.4 - - P | H
16530 46.03 | -22.17 68.2 49.47 39.87 12.33 | 55.64 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 102 11020 46.63 |-27.37 74 52.27 40.6 10.16 56.4 - - P |V
5510MHz 16530 4622 | -21.98 68.2 49.66 | 39.87 | 12.33 | 55.64 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11100 47.09 |-26.91 74 53.03 40.2 10.2 56.34 - - P | H
16650 46.69 | -21.51 68.2 50.11 39.95 12.4 55.77 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 110 11100 47.51 -26.49 74 53.45 40.2 10.2 56.34 - - P |V
5550MHz 16650 47.02 | -21.18| 68.2 50.44 | 39.95 124 | 55.77 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11340 45.44 -28.56 74 51.53 39.78 10.31 | 56.18 - - P H
17010 47.01 -21.19 68.2 50.07 40.49 1261 | 56.16 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 134 11340 46.14 -27.86 74 52.23 39.78 10.31 | 56.18 - - P |V
5670MHz 17010 47.94 |-20.26  68.2 51 4049 | 1261 | 56.16 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

TEL : 886-3-327-0868
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Band 3 5470~5725MHz

WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
5458.24 61.53 -12.47 74 49.79 31.93 6.36 26.55 | 100 | 356 P H
5470 62.12 -6.08 68.2 50.33 31.98 6.37 26.56 | 100 | 356 P H
5459.92 52.69 -1.31 54 40.94 31.94 6.36 26.55 | 100 | 356 A H
* 5530 105.91 - - 94.04 32.04 6.4 26.57 | 100 | 356 P H
802.11ax * 5530 96.14 - - 84.27 32.04 6.4 26.57 | 100 | 356 A H
HES80 Full 5752.4 58.28 -9.92 68.2 4597 324 6.57 26.66 | 100 | 356 P H
CH 106 5459.68 58.68 -15.32 74 46.93 31.94 6.36 26.55 | 355 | 318 P |V
5530MHz 5465.2 59.13 | -9.07 68.2 47.36 | 31.96 6.37 | 2656 | 355 | 318 | P | V
5459.92 50.05 -3.95 54 38.3 31.94 6.36 26.55 | 355 | 318 A |V
* 5530 101.82 - - 89.95 32.04 6.4 26.57 | 355 | 318 P |V
* 5530 92.34 - - 80.47 32.04 6.4 26.57 | 355 | 318 AV
5727.2 53.57 -14.63 68.2 41.36 32.31 6.55 26.65 | 355 | 318 P |V
5411.6 62.54 -11.46 74 50.85 31.9 6.34 26.55 | 100 | 349 P H
5470 63.73 -4.47 68.2 51.94 31.98 6.37 26.56 | 100 | 349 P H
5455.35 52.67 -1.33 54 40.94 31.92 6.36 26.55 | 100 | 349 A H
* 5610 109.62 - - 97.79 31.98 6.45 26.6 100 | 349 P H
802.11ax * 5610 100.22 - - 88.39 31.98 6.45 26.6 100 | 349 A H
HES80 Full 5727.515 65.97 -2.23 68.2 53.76 32.31 6.55 26.65 | 100 | 349 P H
CH 122 5448 60.32 -13.68 74 48.61 31.9 6.36 26.55 | 363 | 319 P |V
5610MHz 5466.55 58.87 | -9.33 68.2 47.09 | 31.97 6.37 | 2656 | 363 | 319 | P | V
5451.85 49.87 -4.13 54 38.15 31.91 6.36 26.55 | 363 | 319 A |V
* 5610 106.31 - - 94.48 31.98 6.45 26.6 363 | 319 P |V
* 5610 95.54 - - 83.71 31.98 6.45 26.6 363 | 319 AV
5726.255 61.64 -6.56 68.2 49.43 32.31 6.55 26.65 | 363 | 319 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 5470~5725MHz

WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
11060 46.51 -27.49 74 52.3 40.4 10.18 | 56.37 - - P | H
16590 4594 | -22.26 68.2 49.48 39.81 12.36 | 55.71 - - P | H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 106 11060 46.89 | -27.11 74 52.68 40.4 10.18 | 56.37 - - P |V
5530MHz 16590 4571 | -22.49| 68.2 4925 | 39.81 | 12.36 | 55.71 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11220 45.51 -28.49 74 51.74 39.78 10.25 | 56.26 - - P H
16830 46.44 -21.76 68.2 49.37 40.53 12.5 55.96 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 122 11220 45.67 -28.33 74 51.9 39.78 10.25 | 56.26 - - P |V
5610MHz 16830 46.77 |-21.43| 68.2 49.7 40.53 125 | 55.96 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

floor only.

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
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Band 3 - Straddle Channel

WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) (P/A)|(H/V)
5446.72 53.12 -20.88 74 41.41 31.9 6.36 26.55 | 310 | 313 P H
5468.17 52.89 -15.31 68.2 41.11 31.97 6.37 26.56 | 310 | 313 P H
5458.42 43.88 -10.12 54 32.14 31.93 6.36 26.55 | 310 | 313 A H
5720 119.11 - - 106.94 | 32.28 6.54 26.65 | 310 | 313 P H
802.11ax 5720 110.36 - - 98.19 32.28 6.54 26.65 | 310 | 313 A H
HE20 Full 5854.25 57.69 -10.51 68.2 45.22 32.52 6.65 26.7 310 | 313 P H
CH 144 5450.23 53.08 -20.92 74 41.37 31.9 6.36 26.55 | 100 126 P |V
5720MHz 5461.15 52.85 |-1535| 68.2 41.1 31.94 6.36 | 2655 | 100 | 126 | P | V
5456.47 43.11 -10.89 54 31.37 31.93 6.36 26.55 | 100 126 A |V
5720 115.46 - - 103.29 | 32.28 6.54 26.65 | 100 126 P |V
5720 106.77 - - 94.6 32.28 6.54 26.65 | 100 126 AV
5861.75 55.19 -13.01 68.2 42.69 32.55 6.65 26.7 100 126 P |V
No other spurious found.
Remark
All results are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11440 46.84 -27.16 74 52.58 40.02 10.35 | 56.11 - - P H
17160 47.92 -20.28 68.2 51.11 40.46 12.78 | 56.43 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE20 Full H
CH 144 11440 46.29 -27.71 74 52.03 40.02 10.35 | 56.11 - - P |V
5720MHz 17160 47.81 |-20.39| 68.2 51 40.46 | 12.78 | 56.43 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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Band 3 - Straddle Channel
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5456.86 54.09 -19.91 74 42.35 31.93 6.36 26.55 | 100 | 349 P H
5470 54.34 -13.86 68.2 42.55 31.98 6.37 26.56 | 100 | 349 P H
5459.98 45.31 -8.69 54 33.56 31.94 6.36 26.55 | 100 | 349 A H
* 5710 115 - - 102.87 32.24 6.53 26.64 | 100 | 349 P H
802.11ax * 5710 105.17 - - 93.04 32.24 6.53 26.64 | 100 | 349 A H
HE40 Full 5863.25 58.55 -9.65 68.2 46.06 32.55 6.65 26.71 100 | 349 P H
CH 142 5361.7 52.66 -21.34 74 41.21 31.67 6.32 26.54 | 248 167 P |V
5710MHz 5469.34 52.37 |-15.83| 68.2 4058 | 3198 | 6.37 | 2656 | 248 | 167 | P | V
5458.81 43.23 -10.77 54 31.48 31.94 6.36 26.55 | 248 167 A |V
* 5710 109.95 - - 97.82 32.24 6.53 26.64 | 248 167 P |V
* 5710 100.63 - - 88.5 32.24 6.53 26.64 | 248 167 AV
5860 55.35 -12.85 68.2 42.86 32.54 6.65 26.7 248 167 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-36 of 41

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2541E

Band 3 - Straddle Channel
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11440 46.29 -27.71 74 52.03 40.02 10.35 | 56.11 - - P H
17160 47.65 -20.55 68.2 50.84 40.46 12.78 | 56.43 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HE40 Full H
CH 142 11440 46.53 -27.47 74 52.27 40.02 10.35 | 56.11 - - P |V
5710MHz 17160 4752 |-20.68  68.2 50.71 | 40.46 | 12.78 | 56.43 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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FAX : 886-3-327-0855

Page Number

: B2-37 of 41




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2541E

Band 3 Straddle Channel
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBpuV/m)| (dB) [(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5449.84 59.6 -14.4 74 47.89 31.9 6.36 26.55 | 100 | 347 P H
5462.71 60.87 -7.33 68.2 49.11 31.95 6.36 26.55 | 100 | 347 P H
5459.98 51.22 -2.78 54 39.47 31.94 6.36 26.55 | 100 | 347 A H
* 5690 111.31 - - 99.29 32.14 6.52 26.64 | 100 | 347 P H
802.11ax * 5690 102.17 - - 90.15 32.14 6.52 26.64 | 100 | 347 A H
HES80 Full 5859.7 62.91 -5.29 68.2 50.42 32.54 6.65 26.7 100 | 347 P H
CH 138 5456.08 57.46 -16.54 74 45.73 31.92 6.36 26.55 | 351 324 P |V
5690MHz 5467.39 57.3 -10.9 68.2 4552 | 3197 | 637 | 2656 | 351 | 324 | P | V
5458.81 47.71 -6.29 54 35.96 31.94 6.36 26.55 | 351 324 A |V
* 5690 106.83 - - 94.81 32.14 6.52 26.64 | 351 324 P |V
* 5690 96.74 - - 84.72 32.14 6.52 26.64 | 351 324 AV
5852.2 59.62 -8.58 68.2 47.17 32.51 6.64 26.7 351 324 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11380 45.15 -28.85 74 51.12 39.86 10.32 | 56.15 - - P H
17070 48.02 -20.18 68.2 51.18 40.43 12.68 | 56.27 - - P H
H
H
H
H
H
H
H
H
802.11ax H
HES80 Full H
CH 138 11380 45.89 -28.11 74 51.86 39.86 10.32 | 56.15 - - P |V
5690MHz 17070 47.68 |-20.52 68.2 50.84 | 40.43 | 12.68 | 56.27 - - PV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

H/V Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : B2-40 of 41
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m) (dB) |(dBpV/Im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
802.11a 5150 5545 |-1855| 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CH 36
5180MHz 5150 43.54 | -10.46 54 42.6 32.22 4.58 35.86 | 103 | 308 A | H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 5150MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

= 55.45 (dBpV/m)
2. Over Limit(dB)

= Level(dBpV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)

= -18.55(dB)

For Average Limit @ 5150MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-0868
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Appendix C. Radiated Spurious Emission Plots

Temperature : 20~25°C

Test Engineer : Mancy Chou , Jacky Hong and Rain Lee Relative Humidity : |40~60%

Note symbol

-L Low channel location

-R High channel location

TEL : 886-3-327-0868 Page Number 1 C1-1 of 159
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<CDD Mode>

Band 1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH36 5180MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 20220625
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Site :03CH13-HY Site :03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2541E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR1IN2541E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH44 5220MHz - L
6+7 Horizontal Fundamental
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Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH44 5220MHz - R

6+7 Horizontal Fundamental

Date: 2022.06.25.
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+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2541E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m
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802.11a CH44 5220MHz - L
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Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH44 5220MHz - R

6+7 Vertical Fundamental

Date: 2022.06.25.
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Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH48 5240MHz - L

6+7 Horizontal Fundamental
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Avg. Left blank

TEL : 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11a CH48 5240MHz - R

6+7 Horizontal Fundamental

Date: 2022.06.25.
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Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2541E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m
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802.11a CH48 5240MHz - R
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH36 5180MHz

6+7 Horizontal Fundamental
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Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH36 5180MHz
6+7 Vertical Fundamental
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH44 5220MHz - L
6+7 Horizontal Fundamental
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH44 5220MHz - R

6+7 Horizontal Fundamental
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Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH44 5220MHz - L

6+7 Vertical Fundamental

1 (@BuVim) Date: 20220626
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Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH44 5220MHz - R

6+7 Vertical Fundamental

Date: 2022.06.25.

w09 "
o \
g

209 PEAK_BE|74|
o

w0

¥
500) A it

160 5210, 5230 5260, 5270, 5290, 5310. 530, 53%0. 5370, 5300, 5410. 5430, 5460
Frequency (MHz)
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Condition +PEAK_BE_74 3m HORN_91200_1241 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220626

180 5210, 5230 5260, 5270, 5290, 5310. 5330, 53%0. 5370, 5300. 5410, 5430, 5460
Frequency (1Hz)
Site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH48 5240MHz - L

6+7 Horizontal Fundamental
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+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2541E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m
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802.11ax HE20 Full CH48 5240MHz - R
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Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH48 5240MHz - L

6+7 Vertical Fundamental
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+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : C1-20 of 159
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH48 5240MHz - R

6+7

Vertical Fundamental

A (@BuVim) Date: 20220626
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Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 106/53 CH36 5180MHz

6+7 Horizontal Fundamental

A (@Buvim) Date: 20220626

el (dBuVim) Date: 20220626

K

900) )1

300) 500

700 ‘J 700 e peakiun|
| “

60.0) MA""NMMW

I—————————— T e

P

500 500] MWMIWW

400) 400

300 300

20 200)

100 100]

5030. 5050 5070 5090. 510, 5130. 5150 5170 5190. 5210. 5230. 5260 000 2000. 3000. 4000, 5000. 5000. K
Frequency (MHz) Frequency (M)

site £ 03CHIZ-HY Site £ 03CHIZ-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK(UNTI) 3m HORN_9120D_1241 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (@Buvim) Date: 20220626

500) — P—
400
300)
200)
100)
5030 5050, 5070. 5090. 5M0. 5130. 5150 5170, 5190. 5210, 5230. 5260
Frequency (M)
Site +03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORTZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number 1 C1-22 of 159
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 106/53 CH36 5180MHz

6+7 Vertical Fundamental

1 (@BuVim)

Date: 20220626 evel @BuVim)

Date: 2022.06.26

1000 100

500 s0d

509 w0

700 Tod WAL ﬁ/j A peaun
- s

p s0d
(S0 UPURINS Vs ereiay o e o
509 1 509 e —
et
40.0| 0.Ofeytrdernie
300 304
204 204
10d 10d
oo 0%, Bo%. o7, 0% BTG 510,50, BiTa %0, 520 s 52w o0 7066 5ot oo 000 oo Toto
Troaueny (1) Froquoncy )
Site :03CH13-HY Site. 03CH13-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition + PEAK(UNII) 3m HORN_9120D_1241 VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW3000.000KHz SWT:Auto
s B vate: 2022.08.26
1304
1204
g
100
a0 i
s iy
700
60 A
e e ul L
109
300
204
10d
oS5 B0 o7, 0% BTG 510, Ei0. BiTa 0 5 s 5w
roaueney ()
site £03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : C1-23 of 159
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

Band 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH38 5190MHz - L
6+7 Horizontal Fundamental
no kil
700 qof UT I T LW 17 HfL eeaxumn)
ws A ki, wo ,/{ ;
500 e Attt et A bt w0 W
409 10,0 et
Site :03CHI3-HY Site 1 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL
A TS
Peak
o JAHGTTR
po
Y| e s e — —— e ""‘v\\
m
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
v v sobite e
Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C1-24 of 159



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH38 5190MHz - R

6+7 Horizontal Fundamental

A (@BuVim) Date: 20220625

sog M0
a0
800 PEAK_BE| 74|
100
Wi,

R L T

109

0.

5310, 5330, 5350. 5370, 5390, 5410 5430 5460
requency (MHz)

180 5210, 5230, 5250, 5270 5290,
i
site +03CHI3-HY

Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

1 (@BuVim) Date: 20220625

ALY
509
309
709
600 AVG_BE| 54|

500 e

400) =

180 5210, 5230 5260, 5270, 5290, 5310. 5330, 53%0. 5370, 5300. 5410, 5430, 5460
Frequency (1Hz)
Site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-25 of 159



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH38 5190MHz - L

6+7 Vertical Fundamental

1 (@BuVim)

Date: 20220625 evel @BuVim)

Date: 20220625

1300
1200
0|

1000 by 1000
700 o0l —HTTL B 1 e | PEAKIUMI).
m gl M J

s00)
A S N RV

-
Site :03CHI13-HY Site 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition : PEAK(UNII) 3m HORN_9120D_1241 VERTICAL
AT AW PR A AL
Peak
Y
90.0| [ ——
-
py S —— —— N
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : C1-26 of 159
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH38 5190MHz - R

6+7 Vertical Fundamental

A (@BuVim) Date: 20220625

100.014

wd

800) PEAK_BE | 74|
o s

509 o

109

160 5210, 5230 5260, 5270, 5290, 5310. 530, 53%0. 5370. 5300, 5410. 5430, 5460
Frequency (MHz)

site +03CHI3-HY

Condition +PEAK_BE_74 3m HORN_91200_1241 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

1 (@BuVim) Date: 20220625

VG BE[54]
500 -

180 5210, 5230 5250, 5270, 5290, 5310,
i

5310, 5330, 5350. 5370, 5390, 5410 5430 5460
roquency (1Hz)

Site +03CHI3-HY

Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH46 5230MHz - L

6+7 Horizontal Fundamental

1 (@BuVim) Date: 20220626

evel (dBuvim) Date: 2022.06.25
1300 1300
1200 1200 .
1109 i o)
g (i
900 904
500 o a0
700) W 00— R A PEAK(UN).
soof I " 60 i LY
500 504 =
400 O
309 304
200 200
109 100
00 500, 500. 5070. 5090. 50, 5130 5150 5170, 5190, 5210, 5230 5260 000 2000 3000 000 5000 G000 7000
Frequency (Wie) Frequency (Hiz)
site +03CHI3HY Site 03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition + PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
A (@Buvim) Date: 2022.06.26
1300
1200
1109
1000

PRV
:
1

=
s00) s

0 5030 5050, 5070, 5090. 5110, 5130 5150, 5170, 5190, 5210 5230, 6260
Frequency (MHz)

Site +03CHI3-HY

Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : C1-28 of 159
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH46 5230MHz - R

6+7 Horizontal Fundamental

A (@BuVim) Date: 20220626

100 JWW'YW W‘L‘M
e i, peC B[ 74|

00 P —
A NS A e S i,

109

160 5210, 5230 5250, 5270, 5290, 5310. 530, 53%0. 5370, 5300, 5410, 5430, 5460
Frequency (MHz)

site +03CHI3-HY

Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

1 (@BuVim)

1009 Y
-

a0 %\%N VG BE[54]
500 D RN, S S S S ——

Date: 20220626

180 5210, 5230 5260, 5270, 5290, 5310. 5330, 53%0. 5370, 5300. 5410, 5430, 5460
Frequency (1Hz)
Site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FRIN2541E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH46 5230MHz - L

6+7

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

v bt 20720625 e b uz20020
100 1
1m0 1
110.0| 10.0| 1
1o e 1oud
s09 s
w09 ”
09 WM‘* rool AT T LU i -
P Py
sogifubratial o 500 P ! 4
Py P e
s by
2 4
04 0
o0 S0, SR S0 SR S0 S0 S S S0 G @0 Emo om0 o0 o0 ED o 0
Trcuanc Freumney
Site 2 03CH13-HY Site. 03CHI3-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition : PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
RBW-I000000KH2 VBW-3000000KHz SWTAuto RBW-1000.000KHz VBW:3000000KHz SWT-Auto
Peak
v oo 0220026
100
1m0
o
1000 AN
s09
r
0
500 T
500) e — b
ODHM
s
2
04
oS RS S SWE S EiSo S Ei0 0 B S
Trcuancy
site oacHiHY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2541E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH46 5230MHz - R

6+7

Vertical

Fundamental

1 @BV

)

Date: 2022.06.25.

109

PEAK_BE| 74|

T
e o et st ot i

180 5210, 5230, 5250, 5270 5290,
i

5310, 530,
requency (MHz)

5350, 5370. 5390, 5410, 5430, 5460

Avg.

VG _BE 54|

180 5210,

Site
Condition

5230, 5250. 5270, 5290, 5310,
i

5310, 530,
roquency (1Hz)

+03CHI3-HY
: AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

5350, 5370, 5300, 5410, 5430, 5460

site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_91200_1241 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
1 (@BuVim) Date: 20220626
1300)
1200)
1100)
1000)

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-31 of 159



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

Band 1 5150~5250MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE80 Full CH42 5210MHz - L

6+7 Horizontal Fundamental

- oo 20220628 - bate: 20220626

1504 1504

1204 1204

g 109 1

1000 R 1004

000 | o

a0 | s0d

700 | oo T T 1 peaKwD)

1 A
cnal . il v s0d o i
500 500| S s
I

40.0) ‘MWM“

304 30d

204 204

100 10d

L T R Y 0 o o0 i o0 o 0
Heauency e Freauency i)
Site :03CH13-HY Site :03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto  RBW000.000KHz VBW-3000.000KHz SWT:Auto
— bat: 20220626

1300

1204
g
100

900 PPN e
500
700
500

L
50,0

400)

300

200

100

5030, 5050 5070 5090, 5110, 5130, 5150 5170 5190, 5210. 5230. 5260
Frequency (MHz)
Site £ 03CHI3-HY.
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C1-32 of 159



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2541E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CH42 5210MHz - R

6+7

Horizontal

Fundamental

Peak

A (@BuVim) Date: 20220626

sooo A

a0

800 PEAK_BE| 74
700 I

00 T i

109

160 5210, 5230 5250, 5270, 52%0. 5310. 5330
Frequency (MHz)

site +03CHI3-HY

Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

5350, 5370. 5390, 5410, 5430, 5460

Left blank

Avg.

1 (@BuVim) Date: 20220626

9
00 “WWW”W\W‘WWWA‘

VG _BE 54|

180 5210, 5230 5250, 5270, 5290, 5310,
i

5310, 5330, 5350, 5370, 5390, 5410 5430 5460
roquency (1Hz)
Site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-33 of 159



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ax HE80 Full CH42 5210MHz - L
6+7 Vertical Fundamental
- B
700 700 WL IR REEE e T | Iml PEAK(UNI/
60,0 . g 60.0)
m.mwmmwmwmmmwm o e it ol
40.0| 1 An_nW‘M
Site :03CHI13-HY Site 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition : PEAK(UNII) 3m HORN_9120D_1241 VERTICAL
A A o oonssor N Sosa s St
Peak
-
o A~
by
s00]__ pm— o
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
e R
Avg. Left blank

TEL : 886-3-327-0868

Page Number 1 C1-34 of 159
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2541E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CH42 5210MHz - R

6+7

Vertical

Fundamental

Peak

1 @BV

)

Date: 2022.06.25.

b
900)
300
700
500 "
Wl

PEAK_BE| 74|

site
Condition

180 5210, 5230, 5250, 5270 5290,
i

51
requency

+03CHI3-HY

+PEAK_BE_74 3m HORN_91200_1241 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

10, 5300, 5350. 5370, 5390 5410 5430 5460
y (bz)

Left blank

Avg.

1 (@BuVim)

Date: 20220626

VG _BE 54|

T

180 5210,

Site
Condition

5230, 5250. 5270, 5290, 5310,
i

5310, 530,
roquency (1Hz)

+03CHI3-HY
: AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

5350, 5370, 5300, 5410, 5430, 5460

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

Band 1 - 5150~5250MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m
ANT 802.11a CH36 5180MHz

6+7 Horizontal Vertical

A (@BuVim) Date: 20220627 el (dBuVim) Date: 20220627

1300 1300]
1200 1200]
1109 100
1009 1009]
90.0) 900
00 T PEAK(UR) 200 . PEAK[URI)
2o AR e P e A oo UL AR UL L e B
600 | 604 54|
500) > s0.0f >
400 400
300) 300
200) 200)
100) 100

1000 4000.6000.8000. 12000 16000, 70000, 24000. 28000, 32000, 36000, 40000 000 4000.6000.6000. 12000, 16000, 20000. 24000 28000. 32000, 36000. 40

Frequency (MHz) Frequency (MHz)

Site +03CHI3-HY Site +03CHI3-HY
Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 VERTICAL
Detector +Peak Detector +Peak

Peak
Avg.

TEL : 886-3-327-0868 Page Number : C1-36 of 159
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 1 5150~5250MHz Harmonic @ 3m
ANT 802.11a CH44 5220MHz

6+7 Horizontal Vertical

Date: 20220627 el (dBuVim) Date: 20220627
1300) 1300
1200) 1200
1100) 00|
1000) 1000
909 90|
809 ; X e00) B h PEAK[U)
7ol MR AR e e A oo I A=A — e W=
600) A6 5 609) AV654
509 + 2 500 7 2
400) 400 1‘
300 300] i
209 200) i
109 100 ‘

000 4000.6000.6000. 12000, 16000, Z0000. 24000  28000. 32000, 36000, 40000

Froquency (MH2)

000 4000.6000.8000. 12000 16000, 20000. 24000, 28000,  32000. 36000, 40000
) Frequency (MHz)
+03CHI3-HY

03CHI3-HY
Condition + PEAK(UNILE) 3m HORN_9120D_1241 HORIZONTAL

Condition + PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 1 5150~5250MHz Harmonic @ 3m
ANT 802.11a CH48 5240MHz

6+7 Horizontal Vertical

Date: 202206-27 el (@Buvim) Date: 2022.06-27
1309 1300]
1209 1200)
1109 10,
1000 1000]
90 900
209 PEAK(UNI) 0 PEAK[UAI)
700l I AR T H =] oo AF AU H b
609 VG54 609 AVG 54
500 2 500 2
409 400
309 309
200 200
100 100

000 4000.6000.8000, 12000, 16000, 20000 24000, 20000, 32000, 36000, 40000 000 4000.6000.8000. 12000, 16000 20000 _ 24000, 20000, 32000, 36000. 40000

Frequency (MHz) Frequency (MHz)
+03CHI3-HY 03CHI3-HY

Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL Condition + PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-38 of 159



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

Band 1 5150~5250MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m
ANT 802.11ax HE20 Full CH36 5180MHz

6+7 Horizontal Vertical

Date: 2022.06.27 el (dBuVim) Date: 20220627
1309 1300]
1200 1200
1109 100
1009 100.0]
500 900
800 PEAK{UNI) 200 PEAKURI)
20— AR U e e R oo IR AR A A
600 AV 54 coq) A6 54
500) 0 2 500 T 2
400 400
300) 300
200) 200)
100) 100
1000 4000.6000.8000. 12000 16000 20000.  24000.  28000. 32000,  36000. 40000 000 4000.6000.6000.  12000. 16000 20000 24000  26000.  32000. 36000, 4001
Frequency (MHz) Frequency (MHz)
Site +03CHI3-HY Site +03CHI3-HY
Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C1-39 of 159



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2541E

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH44 5220MHz

6+7

Horizontal

Vertical

Peak
Avg.

Date: 2022-06-27

1309
1209
1109
1000
900
800 PEAK{UN)
700l I AR T A
600 A6 54|
500 + -
400
300)
200)
100)

1000 4000.6000.8000. 12000, 16000, 20000 24000,  2000. 32000  36000. 40000

Frequency (MHz)
+03CHI3-HY

Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL

Date: 20220627

1300
1200
o
1000

0|
oo AF AU H

PEAK[U)
B

AV654

100

2
|
[
|
[

000 4000.6000.8000. 12000 16000, 20000. 24000, 28000,  32000. 36000, 40000
Froquency (M

Condition

2)
03CHI3-HY
+ PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 1 5150~5250MHz Harmonic @ 3m
ANT 802.11ax HE20 Full CH48 5240MHz

6+7 Horizontal Vertical

Date: 202206-27 el (@Buvim) Date: 2022.06-27
1309 1300]
1209 1200)
1109 10,
1000 1000]
90 900
209 PEAK(UNI) 0 PEAK[UAI)
700l I AR T H =] oo AF AU H b
609 VG54 609 AVG 54
500 2 500 2
409 400
309 309
200 200
100 100

000 4000.6000.8000, 12000, 16000, 20000 24000, 20000, 32000, 36000, 40000 000 4000.6000.8000. 12000, 16000 20000 _ 24000, 20000, 32000, 36000. 40000

Frequency (MHz) Frequency (MHz)
+03CHI3-HY 03CHI3-HY

Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL Condition + PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

Band 1 5150~5250MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m
ANT 802.11ax HE40 Full CH38 5190MHz

6+7 Horizontal Vertical

Date: 2022.06.27 el (dBuVim) Date: 20220627
1309 1300]
1200 1200
1109 100
1009 100.0]
500 900
800 PEAK{UNI) 200 PEAKURI)
20— AR U e e R oo IR AR A A
600 AV 54 coq) A6 54
500) T 3 500 + 2
400 400
300) 300
200) 200)
100) 100
1000 4000.6000.8000. 12000 16000 20000.  24000.  28000. 32000,  36000. 40000 000 4000.6000.6000.  12000. 16000 20000 24000  26000.  32000. 36000, 4001
Frequency (MHz) Frequency (MHz)
Site +03CHI3-HY Site +03CHI3-HY
Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2541E

WIFI

Band 1 5150~5250MHz Harmonic @ 3m

ANT

802.11ax HE40 Full CH46 5230MHz

6+7

Horizontal

Vertical

Peak
Avg.

Date: 2022-06-27

7ol AR —ARI—

PEAK[U)
=

. —=

A6 54

500 1

2

1000 4000.6000.8000.

+03CHI3-HY

12000, 16000, 20000, 24000 26000  32000. 36000, 40000
Frea

ency (HHz)

Condition + PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL

Date: 20220627

1300
1200
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1000
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PEAK[U)
B

AV654

100

2

000 4000.6000.8000. 12000 16000, 20000. 24000, 28000, 32000. 36000, 40000
Froquency (M

Condition

(aiz)
03CHI3-HY
+ PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-43 of 159



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

Band 1 5150~5250MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m
ANT 802.11ax HE80 Full CH42 5210MHz

6+7 Horizontal Vertical

Date: 2022.06.27 el (dBuVim) Date: 20220627
1309 1300]
1200 1200
1109 100
1009 100.0]
500 900
800 PEAK{UNI) 200 PEAKURI)
20— AR U e e R oo IR AR A A
600 AV 54 coq) A6 54
500) T 2 500 * 2
400 400
300) 300
200) 200)
100) 100
1000 4000.6000.8000. 12000 16000, 20000.  24000.  28000. 32000,  36000. 40000 000 4000.6000.6000. 12000, 16000 20000 24000  26000.  32000. 36000, 4001
Frequency (MHz) Frequency (MHz)
Site +03CHI3-HY Site +03CHI3-HY
Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-44 of 159



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

Band 2 - 5250~5350MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11a CH52 5260MHz - L

6+7 Horizontal Fundamental

1 (@Buvim) Date: 20220626

el (dBuVim) Date: 20220626

g W 109
100 100
000 o
a0 s0d
70 y 'y 7o UT AL Y krim

1
ool i e W\'M 604 y e
509 e R
40.0| 40,0t
09
050 SRS S OV SO RS0 IS0 TS0 T S50 T T S0 B 3 T o0 o0 £ 7
Trecvonc ) recuone )
Site :03CH13-HY Site :03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL
REWHI006.000KHz VBW:3000.000KHz SWT:Auto  REWH1000.000KHz VBW-3000.000KHz SWT:Auto
— s 20220625
1509
o i
509
7
60.0| //“/
sof ]
00
"

requency (MHz)

Site £ 03CHI3-HY.

Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11a CH52 5260MHz - R

6+7 Horizontal Fundamental

100 !

Date: 2022.06.25.

rewcE
0
a” W"“M,% :
g IOt bt eyt
wd
o
ao
g
N W a8
vy )
ste “oscrizHy
(Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

m

o VA

50.0 p— [

40.0| ——
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11a CH52 5260MHz - L

6+7 Vertical Fundamental

1 (@BuVim) Date: 20220626

vt v Dot 20220626
1304 1204
1204 1204
ol Wy 1o
100 100
a0 s0d
w09 s0d
104 14 Tod WA PR A peaun
500 4 s0d
b %
A e i 504 mem,wuw
40.0| 40Ot AN
300 304
204 204
10d 10d
56503, 505, 5070 S090. VG 5. 5150 5170 5156 5710 5250, 5260, 270, 5200 5905 o0 7066 5ot oo 000 oo Toto
Treauancy e Frecuency e
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition : PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW3000.000KHz SWT:Auto
1 aBuvm) bate: 20220826
1304
1204
g

0 5030, 5050, 5070, 5090, 5110 5130, 5150, 5170. 5190, 5210, 5230, 5250, 5270, 5290, 5310, &
Frequency (1Hz)

Site +03CHI3-HY

Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number 1 C1-47 of 159
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2541E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH52 5260MHz - R

6+7

Vertical

Fundamental

Peak

1 (@BuVim) Date: 20220626

109

WV
\\ PEAK B 74|

R e S - A

220

site

5250, 5270, 5290 5310, 5300, 570, 50 5410, 5430, 5460
Frea

5350,
ency (Wz)
+03CHI3-HY

Condition +PEAK_BE_74 3m HORN_91200_1241 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

1 (@BuVim) Date: 20220626

soo \\ AVG_BE 54
S i

500 e
400) E————eLll
300
209
109
20 5250, 5270, 5290 5310, 5330, 5350 6370, 5390 5410 5430, 5460
Frequency (1Hz)
Site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-48 of 159



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11a CH60 5300MHz - L

6+7 Horizontal Fundamental

1 (@BuVim) Date: 20220626 evel @BuVim)

Date: 2022.06.26

1300)
1200)

109 i g

1000) 1000

900) 90|

s00) s00)

700 ¥ n 00— R S ! t PEAKUNY
s00)

o 60
" i, gl TR
509 500 e ——
400) oot
309 304
200 200
109 100
00 5030, 5050. 5070, 5090, 5H0. 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5 000 2000 3000 000 5000 G000 7000
Froquency (ie) Frequency (Hiz)
site +03CHI3HY Site 03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition + PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (@BuVim) Date: 20220626

0 5030, 5050, 5070, 5090, 5110 5130, 5150, 5170. 5190, 5210, 5230, 5250, 5270, 5290, 5310, &
Frequency (1Hz)

Site +03CHI3-HY

Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : C1-49 of 159
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No

. : FR1IN2541E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - R

6+7

Horizontal

Fundamental

Peak

1 (@BuVim)

Date: 2022.06.25.

60.0}reint

i

N,

A

PEAK_BE 74|

R S e T

220

site
Condition

ency (Wz)
+03CHI3-HY

+PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

5250, 5270, 5290 5310, 5390, 5350 6370, 5390 5410 5430, 5460
Frea

Left blank

Avg.

1 (0B

)

Date: 20220626

VG B 54|

Site
Condition

20 5250, 5270, 5290 5310, 5330, 5350 370, 5390 5410 5430, 5460

Frequency (1Hz)
+03CHI3-HY

: AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2541E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - L

6+7

Vertical

Fundamental

1 (@BuVim) Date: 20220626

1300)
1200)
110

P

700

T
P O O S O e e e

Date: 2022.06.26

M t senomn
R

Avg.

Frequency (1Hz)

Site +03CHI3-HY

Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

oG A
ol arh A O

40.0) o

o

Site :03CHI13-HY 03CHI3-HY

AT AW PR A AL
Peak

1000 /v,

o

f

700) y

b i

e ..

40.0) M E————

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2541E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11a CH60 5300MHz - R

6+7

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 2022.06.25.

78S

OO it o o

PEAK_BE 74|

AN b st et ]

site

Condition

220

5250, 5270, 5290 5310, 5300,
Frea

+03CHI3-HY
+PEAK_BE_74 3m HORN_9120D_L

5350,
ency (Wz)

570, 50 5410, 5430, 5460

241 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

1 (@BuVim)

Date: 20220626

VG B 54|

220

Site
Condition

5250, 5270, 5290 5310, 5330, 53

0. 570, 530 5410 5430, 5460

Frequency (1Hz)

+03CHI3-HY

: AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

1109 A 0|

A

209 PEAK_BE 74 800

09 " N eis s I T T e e R -

600 P 60|

I P v yIy e ver S

500 e s 509 WW

40.0) 40, Qleat

Site :03CHI13-HY Site 03CHI3-HY

Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition : PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL

T oo sz R P
/

w0y

-

609 VG BE 54|

500 ————

=
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

: RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 886-3-327-0868

Page Number : C1-53 of 159
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11a CH64 5320MHz
6+7 Vertical Fundamental
1000 /""““ 3 1009
00 PEAK_BE_74 200
70,0 700 WL IR REEE e T | PEAK(UNI/
£ .
50,0 50.0( i s N ST
40.0) 40.0} M
Site :03CHI13-HY Site 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition : PEAK(UNII) 3m HORN_9120D_1241 VERTICAL
A A o oonssor N Sosa s St
Peak
-
o
600 AVG_BE 54
40.0) B S s e A
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto
Avg. Left blank

TEL : 886-3-327-0868

Page Number : C1-54 of 159
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH52 5260MHz - L

6+7 Horizontal Fundamental

1 (@Buvim) Date: 20220626

o1 0Buvim) Date: 2022.06.26
1300 1300)
1200 1200
1109 1100
1000 1004
900) a0
",
300) g 500
00 WI‘ M:\ oo TP L peAkwun/
50.0) 1 W"/ﬂ M,MM' 60| -
B O e et . e
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O e
400 400t
300 304
200 204
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5030, 5050. 5070, 5090, 5110, 5130, 5150, 5170. 5190, 5210, 5230, 5250, 5270, 5290, 5310, 53 00 7000, 3000, 000 5000 5000 7
Frequency (WHz) Frequency (MHz)
site $03CHI3-HY site +03CHI3-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @B Date: 2022.06.26
1300

500 e e B B ~L
40.0| e S

00

209

109

o5 505 5070 50%. 516, 150,516 5170 5190 527 280 5360 F27 5300 B0, 5
Treavone )

site 03cHIzHY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:0.200KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH52 5260MHz - R

6+7 Horizontal Fundamental

Date: 2022.06.25.

110
1000)
900)
809 PEAK_BE 74|
700 . oy,
¢

300
209
109
220 5250, 5270, 5290 5310, 5390, 5350 5370, 5390 5410 5430, 5460
Frequency (MHz)
site +03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220626

no (i
i L%
A

6 86 54
509 e -
100
309
200
109
70 5350 520 5290 5910 5330 5360 6370, 6300 GA10 5430 5460
Froquency (WHz)
site +03CHI3-HY
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : C1-56 of 159
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH52 5260MHz - L

6+7 Vertical Fundamental

A (@BuVim)

Date: 20220626 ) a8y

Date: 20220626

1300)
1200)
110,

g
10 o
%00 o0
w00 w04

00 kY Too TP L L o)
Py ‘M,MM 600 .
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500 B —
e
409 00t
309 300
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005030, 5050. 5070, 5090. 5110. 5130, 5150, 5170, 5190, 5210, 5230, 5250 5270, 5200, 5310, 5340 000 7000, 3000, 000, 5000, 000. 7000
Frequency (MHz) Frequency (MHz)
Site +03CHI3-HY Site $03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A 9Buvim) Date: 20220626
1309

0 5030, 5050, 5070, 5090. 5110, 5130. 5150, 5170. 5190, 5210, 5230, 5250, 5270, 5290, 5310, 6340
Frequency (1Hz)

Site :03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : C1-57 of 159
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH52 5260MHz - R

6+7 Vertical Fundamental

Date: 2022.06.25.

1300
1200
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1000

900

s00)
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700 ‘\M
"y,

500 o
400)

209
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220 5250, 5270, 5290 5310, 5390, 5350, 370. 5390 5410 5430, 5460
Frequency (MHz)

site +03CHI3-HY

Condition +PEAK_BE_74 3m HORN_91200_1241 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220626

20 5250, 5270, 5290 5310, 5330, 5350, 6370, 5390 5410 5430, 5460
Frequency (1Hz)

Site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2541E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH60 5300MHz - L

6+7

Horizontal

Fundamental

1 (@BuVim)

Date: 20220625

Avg.

Site
Condition

0 5030, 5050, 5070, 5090, 5110 5130, 5150, 5170. 5190, 5210, 5230, 5250, 5270, 5290, 5310, &

+03CHI3-HY

Frequency (1Hz)

: AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

v (@Buvim) Date: 20220626
1300 1300
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reduency (i) roquency ()
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition : PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) oate: 202206 26
1300
1200
1100 i
1000
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309 A
700 i W‘M
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T s e e e IR R e e
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Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2541E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH60 5300MHz - R

6+7

Horizontal

Fundamental

Peak

1 (@BuVim)

Date: 2022.06.25.

W
conppamritl i

1
B S PR

PEAK_BE 74|

site

220 5250, 5270, 5290 5310, 5390,
Frea

5350,
ency (Wz)
+03CHI3-HY

Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

570, 50 5410, 5430, 5460

Left blank

Avg.

1 (@BuVim)

Date: 20220626

VG B 54|

50.0F—=

S ————

220

Site
Condition

5250, 5270, 5290 5310, 5330, 5350 6370, 5390 5410, 5430, 5460

Frequency (1Hz)
+03CHI3-HY

: AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-60 of 159



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH60 5300MHz - L

6+7 Vertical Fundamental

1 (@BuVim)

Date: 20220625

evel @BuVim) Date: 20220626

1300)
1200)
110

i 1o
100 100
a0 s0d

09 / oo WL —
500 A‘"M
e v

60
500 50 WMMWM
400 400 antant
309 304
200 200
109 100
00 5030, 5050. 5070, 5090, 5H10. 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5 000 2000 3000 000 5000 G000 7000
Froquency (ie) Frequency (Hiz)
site +03CHI3HY Site 03CHI3-HY
Condition + PEAK_BE_74 3m HORN_91200_1241 VERTICAL Condition + PEAK(UNII) 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
J (@Buvim) Date: 2022.06.26
1300
1200
1109

0 5030, 5050, 5070, 5090, 5T10. 5130, 5150, 5170. 5190, 5210, 5230, 5250, 5270, 5290, 5310, &
Frequency (1Hz)

Site +03CHI3-HY

Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : C1-61 of 159
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2541E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH60 5300MHz - R

6+7

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 2022.06.25.

109

Wkﬂ»
VMJ ity

i

frvMsrt e s

PEAK_BE 74|

220

site
Condition

5250, 5270, 5290 5310, 5390, 5350,
Frequency (MHz)

+03CHI3-HY

+PEAK_BE_74 3m HORN_91200_1241 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

5370, 530 5410, 5430, 5460

Left blank

Avg.

1 (@BuVim)

Date: 20220626

VG B 54|

220

Site
Condition

5250, 5270, 5290 5310, 5330, 5350 6370, 5390 5410, 5430, 5460

Frequency (1Hz)
+03CHI3-HY

: AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2541E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH64 5320MHz

6+7

Horizontal

Fundamental

Avg.

o j«WW\m\
Tl M

AVG_BE_54]

300

Site
Condition

5330, 5350, 370, 5390, sato. a0,
Frequency (1Hz)

+03CHI3-HY
: AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

5450, 5450

Left blank

v AL

s i, a7 509

70.) I'\M 700 1 I8 RIS 1 .l PEAK(UNI/

: e

09 A I 60 ot At

50.0) 500] P

40.0) An.nww

Site :03CHI13-HY Site 03CHI3-HY

Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition : PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL
oot R

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-63 of 159



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 2 5250~5350MHz Band Edge @ 3m
1y vste 2072.0025 —— oot 20720625
1509 1509
1209 1209
oo o
wnal N 1nd
209 oy PEAK_BE 74 800
700 W,M rod WM T L L seaqu
;
600 w0g .
500) 504 o A
400, 4n.nwmw«lM
509 509
209 209
109 109
0 wo w0 ww s w0 S0 o0z £ o0 e w0 700
Feqsency (e Frecuency (i)
Site +03CHI3-HY Site 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition : PEAK(UNII) 3m HORN_9120D_1241 VERTICAL
{RBW1000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
1wy one: 20220625
1509
1200
o0
1009
g
500
w00
nol |
600 =
50.0) ™~ ——
40,0 =
509
209
109
0 w0 ww s s S0
Froqsency (e
site {03CHI3HY
Condition + AV6_BE_54 3m HORN_9120D_1241 VERTICAL
| RBWH000.000KHz VBW-0.300K+z SWT-Auto

TEL : 886-3-327-0868

Page Number : C1-64 of 159
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR1IN2541E

Band 2 - 5250~5350MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH64 5320MHz

6+7

Horizontal

Fundamental

1 (@Buvim)

Date: 20220625

Avg.

FEa
:z:p/f A

—

AVG_pE 54|

300 530,

5350, 570, 5390
Frequency (MHz)

Site £ 03CHI3-HY.

Condition

Ba10.

+ AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

a0,

5450, 5450

o aBavm) Dates 20220626
1300 1300
120.0| 120.0/ 1
1100 1100
1000 Mm 1000
90.0| Y 90.0f
209 { PEAK_BE 74 809
700 \M%W - oo TP [\ﬂ
Ll
60.0 Morbl, 60.0/
o s BN bt g e s 500 o
T L
400) 40,0ttt
200 209
200 209
100 100
500 R T W w0 54505460 500 7005 5000 00 ET D 7
Frequency (1) frequency (1)
Site :03CH13-HY Site :03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL
 RBW1000.000KHz VBW-3000.000KHz SWT:Auto + REW:1000.000KHz VEW:2000.000KHz SWT:Auto
) (@Buvimy Date: 20220626
1300
1200
1100 —
1000

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2541E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/54 CH64 5320MHz

6+7

Vertical

Fundamental

Peak

A (@BuVim) Date: 2022.06.26

M Ak e 78
;

bty A |

5330, 5350, 5370, 90, 510, a0, 5450, 5460
Frequency (Hz)
03CHI3-HY

+PEAK_BE_74 3m HORN_9120>_1241 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

1300
1200
o)
1000

800]
700

Y o 1 i e Y Y s s s e PeaKwN|

o M«W L

60
50
409
s00f
200
100

Data: 4.

Date: 20220626

90|

sobusd Ve

Site
Condition

Detector
Project
Setting

2000, 3000,

+ PEAK(UNII) 3m HORN_9120D_1241 VERTICAL
+Peak

75

4000, 5000, 5000. 7000
Frequency (MiHz)

03CHI3-HY

RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

IN2541

Avg.

) Date: 2022.06.26
——
T wmee w0 mwen B 0 S0

Frequency (MHz)
+03CHI3-HY
+ AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW-0010KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

Band 2 5250~5350MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH54 5270MHz - L

6+7 Horizontal Fundamental

1 (@Buvim) Date: 20220626

1100 el 10|
1000) 1000
900) 900
300) s00)

00 WW Wy 700 T L oo
w00 -

el (dBuVim) Date: 20220626

- WWWWMMMWW 60

b5
500 500 e i S N
409 400} —
300 1 300
200 200
109 109
5030. 5050, 5070, 5090, 5110, 510, 5150. 5170, 5190, 5210, 5230, 5250, 6270, 5290, 5310, 53 000 7000, 3000, 000, 5000, 000, 7
Frequency (MHz) Freauency (MHD)
site +03CHI3-HY Site $03CHIB-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 HORTZONTAL Condition PEAK(UNTT) 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto
A 9BuVim) Date: 2022.06.26
1300
1209
1109

1009 s
509

J

700

o0 s ",

it o

P E————— e

400)

300

200

100

5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170. 5190. 5210, 5230, 5250, 5270. 5290, 6310, 53
Frequency (MHz)
Site £ 03CHI3-HY.
Condition + AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-67 of 159



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2541E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH54 5270MHz - R

6+7

Horizontal

Fundamental

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

) @Buvim) Date: 2022.06.26
1300
1200
1100 i .
I
b o
900)
00 | IPEAK_BE_74|
700
a0l beku, i
R VT RS T |
50 I
400
300
200
100
720 S0 Séo s20. S0 0. S0 S0 590 SHO 5430 540

Frequency (HH:)
site $03CHI3-HY
(Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvim) Date: 2022.06.25

1300

1200

1100

1000 SRR

900

s00)

700

500 NWW“M%

o VG B 54
a0 —— e e |
400
300
200
100

70 S0 S0 S0 S0 S0 G0 S0 S0 SHO S0 40

Frequency (HH:)
site $03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH54 5270MHz - L

iy oo 2220625 e g [——
w0 w0
w0 g
oo wnd
10 w0
s00 o0
w09 ol
709 Too WAL A J—
s00 . o0d
iy ]
PR
500) 509 e —
40.0| AH.IIWMMW
09 s
0 200
100 100
ot oS SO S L SR ST 8 o S B B S B 5 o 00 o0 o0 o 700
Traeney v roqney i)
Site 03CHI3-HY Site. 03CH13-HY
Condition + PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition + PEAK(UNII) 3m HORN_91200_1241 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
oy oo 2020628
w0
=
wod
1009 (e
s00
w00
00
=
- N
60.0] T,
l N
w00 e | | | ..
P
w09
9
100
oS50S0 SI7E S0%.EHO SRR S0 5170 5790 210 S0 5250 5270 S S0
oney
sie 0scHIzHY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-69 of 159



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2541E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH54 5270MHz - R

6+7

Vertical

Fundamental

Peak

Date: 2022.06.25.

1000) At
e g, i
w Mo
o
o
site osciz sy
(Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 20220626

220

5250, 5270, 5290 5310, 5390, 5350 5370, 5390, 5410,
Frequency (1Hz)
+03CHI3-HY
: AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

a0, 5460

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2541E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH62 5310MHz - L

6+7

Horizontal

Fundamental

A (@BuVim) Date: 2022.06.25

Avg.

Site
Condition

0 5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170 5190, 5210, 5230, 5250, 5270, 5290, 5310, &

Frequency (1Hz)
+03CHI3-HY

: AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

e s sorzens
Iy o
oy i
o .
Y v ]
o o
- -
700 700 WL I | s &’ PEAK(UNI/
- | L o - —
50.0P 50| —
40,0 an.nu..fo'w"“‘m‘“'““""MWNMMwa
- -
o o
o o

b s i b i v i i e s 5T
o e
Site 03CHI3-HY Site 03CHI3-HY
Condition :PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition : PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
v S

Iy
..
b
-
200 WL
-
o
-
500 e B
40.0) e i
o
o
o

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2541E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH62 5310MHz - R

6+7

Horizontal

Fundamental

Peak

1 (@BuVim) Date: 20220625

mwvwmw
it 74
]

WWW VAR ol be ottt b

20 5250, 5270, 5290 5310, 5390, 5350, 370, 5390 5410 5430, 5460
Frequency (MHz)

site +03CHI3-HY

Condition +PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Left blank

Avg.

1 (@BuVim)

bate: 20720625
1300
120
104
b T
a00)
700
w e W — ==
40.0| T
200
200
100
0w o S S0 . s S S B0 SHa 5
Froquency (He)
site £03CHIZ-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH62 5310MHz - L

6+7 Vertical Fundamental

1 (@BuVim) Date: 20220625

evel (dBuvim) Date: 2022.06.25
1309 1300]

1209 1200)

1100 00

1009 - 1000|

90 909

809 80

700 00— e t PEAK(UN).
500 i 60

e 504 jrr— T G54

400, 40,0t

309 309

200 200

100 100

005030, 5050. 5070, 5090, 5110. 5130, 5150. 5170. 5190, 5210, 5230, 5250. 5270, 5290, 5310, 5 000 2000, 3000, 000, 5000, 000 7000
Frequency (MHz) Frequency (MHz)

site $03CHI3-HY Site 03CHI3-HY
Condition +PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition + PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (@BuVim) Date: 20220625

900) O

1 SR SO S S S e
40.0| e R B i
300
200
100

0 5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170 5190, 5210, 5230, 5250, 5270, 5290, 5310, &
Frequency (1Hz)

Site +03CHI3-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number 1 C1-73 of 159
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2541E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH62 5310MHz - R

6+7

Vertical

Fundamental

A (dBuVim) Date: 2022.06.25
1309

1209

1100

tooq ooy

90

809 PEAK_BE 74|
700

L Mty

T —

Avg.

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

o
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
AT AW
Peak Left blank
Y
90.0| AR
::M,,, L o E— 6B 54
40.0) S——
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-74 of 159



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

Band 2 5250~5350MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ax HE80 Full CH58 5290MHz - L

6+7 Horizontal Fundamental
1000 g 1004
| g
700 f qof UT T LW 1 L [ﬂ
::NMMWWMMMMWWW/W«W i u - Yt W Tw
e
400 40,0 A
Site :03CHI3-HY Site 1 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL
A TS
Peak
o
90.0) RPN
P e e e e A
m
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL
o v s
Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ax HE80 Full CH58 5290MHz - R

6+7 Horizontal Fundamental

1 (@BuVim) Date: 20220626

100 oo
800 PEAK_BE 74
100 o
600

it bl A
%09

Freavency )

site {03CHI3HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

1 (@BuVim)

Date: 2022.06.26
1300
1200
1100
1000
900) VN
500
700
P P
100
300
200
100
T T )
Frequency (HH:)
site £ 03CHIZ-HY
Condition : AV6_BE_54 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : C1-76 of 159
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ax HE80 Full CH58 5290MHz - L

6+7 Vertical Fundamental
90.0) /%MMMWMW 90.0|
709 B T e Y e T Y e e W | !\* peakw)
a ]
sopeiaAy . t il o 504 P
40.0| 40.0| MWWW
Site :03CHI13-HY Site 03CHI3-HY
Condition : PEAK_BE_74 3m HORN_9120D_1241 VERTICAL Condition : PEAK(UNII) 3m HORN_9120D_1241 VERTICAL
A A o oonssor N Sosa s St
Peak
-
o N
by
e Y
tnnm
Condition : AV6_BE_54 3m HORN_9120D_1241 VERTICAL
e R
Avg. Left blank

TEL : 886-3-327-0868

Page Number 1 C1-77 of 159
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2541E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CH58 5290MHz - R

6+7

Vertical

Fundamental

1 (g8

vim)

Avg.

Site
Condition

220 5250, 5270, 5290 5310, 5390,
Frea

uuuuu )
+03CHI3-HY

: AV6_BE_54 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

5350, 5370, 539%. 5410, 5430, 5460
y ()

Date: 2022.06.26
1300
1200
1100
1000
RN ol
900)
800 IPEAK_BE 74|
700
4
as W
ol e PV e
400
300
200
100
720 S0 Séo s20. S0 0. S0 S0 S90 SHO 5430 540
Frequency (HH:)
site $03CHI3-HY
(Condition :PEAK_BE_74 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvim) Date: 2022.06.25
1300
1200
1109
1000
900 NP
s00)
700
500
f VG B 54
S0l M =
400
300
200
100

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

Band 2 - 5250~5350MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m
ANT 802.11a CH52 5260MHz

6+7 Horizontal Vertical

A (@BuVim) Date: 2022.06.27 el (dBuvim)

Date: 20220627

1300
1200
o)
1000

904

PEAK[U sl

L1110 S o e Y O et 4 N

- PERK(UNT)
ELT AL BT R el N N | e S |
A6 54 09 VG54
500 T 2 500) T 2

400
300

200)

100 100]

1000 4000.6000.6000. 12000, 16000, 20000. 24000 28000, 32000, 36000, 40000 000 4000.6000.8000. 12000, 16000, 20000, 24000, 28000 32000, 36000, 400
Frequency (MHz) Frequency ()

Site £ 03CHIZ-HY. Site £ 03CHI3-HY
Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 2 5250~5350MHz Harmonic @ 3m
ANT 802.11a CH60 5300MHz

6+7 Horizontal Vertical

Date: 2022.06.27 el (@Buvim) Date: 2022.06.27
1300 1300
1200 1200
1109 o
1000 1000
900 904
09 PEAK(U) e PEAK(U)
700l I AR T H =] oo AF AU H b
609 5 54 e A6 54
500 T 2 S04 T ="
400 400
309 304
200 200
109 100

000 4000.6000.8000. 12000, 16000 20000, 24000, 20000 32000, 36000, 40000 000 4000.6000.6000. 12000, 16000, 20000, 24000 28000, 32000, 36000, 40000

Froquency (Wiz) Froquency (HH2)
+03CHI3-HY 03CHI3-HY

Condition + PEAK(UNII) 3m HORN_91200_1241 HORIZONTAL Condition + PEAK(UNII) 3m HORN_91200_1241 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-80 of 159



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 2 5250~5350MHz Harmonic @ 3m
ANT 802.11a CH64 5320MHz

6+7 Horizontal Vertical

Date: 202206-27 el (@Buvim) Date: 2022.06-27
1309 1300]
1209 1200)
1109 10,
1000 1000]
90 900
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700l I AR T H =] oo AF AU H b
609 VG54 609 AVG 54
500 1 T 500 3 3
409 400
309 309
200 200
100 100

000 4000.6000.8000, 12000, 16000, 20000, 24000, 20000, 32000, 36000, 40000 000 4000.6000.8000. 12000, 16000 20000, _ 24000, 28000, 32000.  36000. 40000

Frequency (MHz) Frequency (MHz)
+03CHI3-HY 03CHI3-HY

Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL Condition + PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

Band 2 5250~5350MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m
ANT 802.11ax HE20 Full CH52 5260MHz

6+7 Horizontal Vertical

Date: 2022.06.27 el (dBuVim) Date: 20220627
1309 1300]
1200 1200
1109 100
1009 100.0]
500 900
800 PEAK{UNI) 200 PEAKURI)
20— AR U e e R oo IR AR A A
600 AV 54 coq) A6 54
500) T 2 500 1 2
400 400
300) 300
200) 200)
100) 100
1000 4000.6000.8000. 12000 16000, 20000.  24000.  28000. 32000,  36000. 40000 000 4000.6000.6000. 12000, 16000 20000 24000  26000.  32000. 36000, 4001
Frequency (MHz) Frequency (MHz)
Site +03CHI3-HY Site +03CHI3-HY
Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 2 5250~5350MHz Harmonic @ 3m
ANT 802.11ax HE20 Full CH60 5300MHz

6+7 Horizontal Vertical

Date: 202206-27 el (@Buvim) Date: 2022.06-27
1309 1300]
1209 1200)
1109 10,
1000 1000]
90 900
209 PEAK(UNI) 0 PEAK[UAI)
700l I AR T H =] oo AF AU H b
609 VG54 609 AVG 54
500 T 7 500 1 7
409 400
309 309
200 200
100 100

000 4000.6000.8000, 12000, 16000, 20000, 24000, 20000, 32000, 36000, 40000 000 4000.6000.8000. 12000, 16000, 20000, _ 24000, 20000, 32000,  36000. 40000

Frequency (MHz) Frequency (MHz)
+03CHI3-HY 03CHI3-HY

Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL Condition + PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 2 5250~5350MHz Harmonic @ 3m
ANT 802.11ax HE20 Full CH64 5320MHz

6+7 Horizontal Vertical

Date: 202206-27 el (@Buvim) Date: 2022.06-27
1309 1300]
1209 1200)
1109 10,
1000 1000]
90 900
209 PEAK(UNI) 0 PEAK[UAI)
700l I AR T H =] oo AF AU H b
609 VG54 609 AVG 54
500 1 T S04 T 7
409 400
309 309
200 200
100 100

000 4000.6000.8000, 12000, 16000, 20000, 24000, 20000, 32000, 36000, 40000 000 4000.6000.8000. 12000, 16000 20000, _ 24000, 28000, 32000.  36000. 40000

Frequency (MHz) Frequency (MHz)
+03CHI3-HY 03CHI3-HY

Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL Condition + PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

Band 2 - 5250~5350MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m
ANT 802.11ax HE40 Full CH54 5270MHz

6+7 Horizontal Vertical

Date: 2022.06.27 el (dBuVim) Date: 20220627
1309 1300]
1200 1200
1109 100
1009 100.0]
500 900
800 PEAK{UNI) 200 PEAKURI)
20— AR U e e R oo IR AR A A
600 AV 54 coq) A6 54
500) T 3 500 + 2
400 400
300) 300
200) 200)
100) 100
1000 4000.6000.8000. 12000 16000 20000.  24000.  28000. 32000,  36000. 40000 000 4000.6000.6000. 12000, 16000 20000 24000  26000.  32000. 36000, 4001
Frequency (MHz) Frequency (MHz)
Site +03CHI3-HY Site +03CHI3-HY
Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-85 of 159



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 2 5250~5350MHz Harmonic @ 3m
ANT 802.11ax HE40 Full CH62 5310 MHz

6+7 Horizontal Vertical

Date: 202206-27 el (@Buvim) Date: 2022.06-27
1309 1300]
1209 1200)
1109 10,
1000 1000]
90 900
209 PEAK(UNI) 0 PEAK[UAI)
700l I AR T H =] oo AF AU H b
609 VG54 609 AVG 54
500 T 7 500 1 7
409 400
309 309
200 200
100 100

000 4000.6000.8000, 12000, 16000, 20000, 24000, 20000, 32000, 36000, 40000 000 4000.6000.8000. 12000, 16000 20000, _ 24000, 28000, 32000.  36000. 40000

Frequency (MHz) Frequency (MHz)
+03CHI3-HY 03CHI3-HY

Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL Condition + PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-86 of 159



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

Band 2 5250~5350MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m
ANT 802.11ax HE80 Full CH58 5290MHz

6+7 Horizontal Vertical

Date: 2022.06.27 el (dBuVim) Date: 20220627
1309 1300]
1200 1200
1109 100
1009 100.0]
500 900
800 PEAK{UNI) 200 PEAKURI)
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600 AV 54 coq) A6 54
500) 1 = 500 T 2
400 400
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1000 4000.6000.8000. 12000 16000, 20000.  24000.  28000. 32000,  36000. 40000 000 4000.6000.6000. 12000, 16000 20000 24000  26000.  32000. 36000, 4001
Frequency (MHz) Frequency (MHz)
Site +03CHI3-HY Site +03CHI3-HY
Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-87 of 159



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

Band 3 - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

=
WIFI Band 3 5470~5725MHz Band Edge @ 3m
[./\q\
700) 7000 UT L JTLLFL 1L [ 1 PEAK(UNI)
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w iy .
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9 S e e S —
o
40.0| 40.0fp e Hsadnsin
Condition PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL
oY AR A AT A
1000 e \“«\
90,0 t
300 /
7
609 /'//\/
4|
o e ——— S
]
Condition : AV6_BE(UNIT)_B3 3m HORN_9120D_1241 HORIZONTAL
00t sAc00R . S

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
1009 V 1000]
p
700 1 L e e o e e e j peakun
. o et
40.0| An.nw,‘mwwAW
Site 03CHI3-HY Site. 03CH13-HY
Condition : PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL Condition : PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
b A
b iy
70.0] /
s It
50.0| 1 Il
—
a00[ T
Condition : AV6_BE(UNII)_B3 3m HORN_9120D_1241 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2541E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH116 5580MHz - L

6+7

Horizontal

Fundamental

1 (@BuVim)

Date: 2022.06.25.

Avg.

Site

Condition

+03CHI3-HY
+ AV6_BE(UNIT)_B3 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

Left blank
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Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 HORIZONTAL Condition : PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL
ROW-I000.000KHz VBW-3000000KHz SWT-Auto REW:1000000KH2 VBW:3000000KHz SWT-Auto
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w00 e I I
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w00 S0 e

eaoncy )

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11a CH116 5580MHz - R

6+7 Horizontal Fundamental

Date: 2022.06.25

1100 My

1000

900

300)

7001 ..,«WN ped s, 5

o M P L w’”’”"‘“‘fw

100

5450 5480, 5500, 5520, 5540, 5560, 5560, 5600, 5620, 5040, 5660, 5680, 5700, 5720, 5740, 5765

Frequency (MHz)

site 03CHI3-HY

Condition +PEAK_BE(UNTT)_B3 3m HORN_9120D_1241 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868 Page Number 1 C1-91 of 159
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11a CH116 5580MHz - L

6+7 Vertical Fundamental

1 (@BuVim) Date: 20220626

ovel dBuvim) Dates 2072.06.26
1300 1300
1200 1200
100 0]
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T ) 00 700 T 000, ED ED 700
Froquency (IH:) roquency (1)
Site 2 03CH13-HY Site. 03CHI3-HY
Condition : PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL Condition : PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (@BuVim) Date: 20220626

m a0

350 5380 5400, 5420, 5440, 5460, 5400, 5500, 5520, 5540 5560 5590
Frequency (MHz)

site +03CHI3-HY

Condition + AV6_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL

+RBW:1000.000KHz VBW:1000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number 1 C1-92 of 159
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11a CH116 5580MHz - R

6+7 Vertical Fundamental

Date: 2022.06.25
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1000 |
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500 W

700} ‘\ pea_seqmn o
a0 wj "«M
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100
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Frequency (MHz)

site +03CHI3-HY
Condition + PEAK_BE(UNII)_B3 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868

Page Number : C1-93 of 159
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11a CH140 5700MHz

6+7 Horizontal Fundamental

Date: 2022.06.25 evel (@Buvim) Date: 2022.06.25
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site 03CHI3-HY site 03CHI3-HY
Condition + PEAK_BE(UNII)_B3 3m HORN_9120D_1241 HORTZONTAL Condition + PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KH? SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-0868 Page Number 1 C1-94 of 159
FAX : 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR1IN2541E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH140 5700MHz

6+7

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 2022.06.25
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1300 1300
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s w0 wio mm S0 S e ieasms o0 7008 D 000 ED o0 To00
froquency (ie) roquency (1)
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL Condition : PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-95 of 159



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

Band 3 5470~5725MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH100 5500MHz

6+7 Horizontal Fundamental

1 (@Buvim) Date: 20220625

el (dBuVim) Date: 20220625
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Frequency (MHz) Frequency (M)
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Condition +PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNTI) 3m HORN_9120D_1241 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak
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Condition + AV6_BE(UNIT)_B3 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:0.200KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH100 5500MHz

6+7 Vertical Fundamental

1 (@BuVim)

Date: 2022.06.25 evel (@Buvim) Date: 2022.06.25
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Site :03CH13-HY Site. 03CHI3-HY
Condition : PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL Condition : PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) (@Buvim) Date: 2022.06.25
1300
1200
1109
1000

350 5360, E s, EX 480, 5500, 5510
Frequency (MHz)
site +03CHI3-HY
Condition + AV6_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number 1 C1-97 of 159
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
120.0| 120.0{ 1
o Al o)
80| 80.0| J
700 =" o 700/ LT M Lf \_HJ PEAKWI)
600 e 600)
40.0| m.nw‘"““’*w
Site :03CH13-HY Site. 03CHI3-HY
Condition : PEAK_BE(UNII)_B3 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL
oo oo b oot bR VWAoo WA
b oy
]
/
700 pa
w
/M”I/
50,0 =
e
-
Site :03CH13-HY
Condition : AV6_BE(UNIT)_B3 3m HORN_9120D_1241 HORIZONTAL
: RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 886-3-327-0868

Page Number : C1-98 of 159
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH116 5580MHz - R

6+7 Horizontal Fundamental

o]
Ay
M’m PEA_BEY. 853

t
A ST N S

Date: 2022.06.26

ol
600 w»www«"“

5450 5480, 5500 5520 5540, 5560, 5580, 5600. 5620, 5640. 5660, 5680, 5700. 5720, 5740. 5765
Frequency (MH)
Site $03CHI3-HY
Condition +PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH116 5580MHz - L
6+7 Vertical Fundamental
o
509 J"‘A 80,
00—} ,.N qoof UT T TS LW Y Ll PEAK(UNI)
g ot : -
50,0 50,0 AR T
0 PRNSRERTESS St
Site :03CH13-HY Site 03CHI3-HY
Condition : PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
s STy A BT A AN
Peak
1000 oot
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|
70.0) J‘f
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50| S e
IOQM
-
Site 1 03CHI3-HY
Condition : AV6_BE(UNII)_B3 3m HORN_9120D_1241 VERTICAL
: RBW:1000.000KHz VBW:0.300KHz SWT:Auto
Avg. Left blank

TEL : 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ax HE20 Full CH116 5580MHz - R

6+7

Vertical Fundamental

Peak

Date: 2022.06.26
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M“W«m«;mm«mwwm g

5450 5480, 5500, 5520, 5540,

Site $03CHI3-HY

Condition +PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720 5740, 5765
Frequency (MH)

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH140 5700MHz

6+7 Horizontal Fundamental

1 (@BuVim) Date: 20220625 evel @BuVim) Date: 20220625
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Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 HORIZONTAL Condition : PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-0868 Page Number 1 C1-102 of 159
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE20 Full CH140 5700MHz

6+7 Vertical Fundamental
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Site :03CHI3-HY Site. 03CH13-HY
Condition : PEAK_BE(UNII)_B3 3m HORN_9120D_1241 VERTICAL Condition : PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-0868 Page Number : C1-103 of 159
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

Band 3 - 5470~5725MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 106/53 CH100 5500MHz

6+7 Horizontal Fundamental

1 (@Buvim) Date: 20220626
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Condition : PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Condition : AV6_BE(UNIT)_B3 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2541E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ax HE20 Partial 106/53 CH100 5500MHz

6+7

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

Left blank
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Condition : AV6_BE(UNII)_B3 3m HORN_9120D_1241 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 106/54 CH140 5700MHz

6+7 Horizontal Fundamental
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700} = PEAK_BE(UNI)_B3 o0l —HTTL U1 PEAKIUMI).

o R T s e 0 ey i

40,0 40,0 et henspesr
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Condition : PEAK_BE(UNII)_B3 3m HORN_9120D_1241 HORIZONTAL Condition : PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL
e D

Peak

TEL : 886-3-327-0868 Page Number : C1-106 of 159
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE20 Partial 106/54 CH140 5700MHz

6+7 Vertical Fundamental

Date: 2022.06.26 evel @Buvim) Date: 2022.06.26
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Condition : PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL Condition : PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

Band 3 5470~5725MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH102 5510MHz - L

6+7 Horizontal Fundamental

1 (@Buvim) Date: 20220625
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Condition : PEAK_BE(UNII)_B3 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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+ RBW:1000.000KHz VBW:1.000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH102 5510MHz - R
6+7 Horizontal Fundamental
- (ww\
oy e A
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i::dmon :gziri;:(‘ljr\ln),kiz 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868 Page Number : C1-109 of 159
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH102 5510MHz - L

6+7 Vertical Fundamental

1 (@BuVim)

Date: 2022.06.25 evel (@Buvim) Date: 2022.06.25
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Site 2 03CH13-HY Site. 03CHI3-HY
Condition :PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL Condition : PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (@BuVim) Date: 20220625
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Condition + AV6_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL
+RBW:1000.000KHz VBW:1000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
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FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH102 5510MHz - R

6+7 Vertical Fundamental

Date: 2022.06.25
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site +03CHI3-HY
Condition + PEAK_BE(UNII)_B3 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868

Page Number : C1-111 of 159
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
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Site :03CH13-HY Site. 03CH13-HY

Condition : PEAK_BE(UNII)_B3 3m HORN_9120D_1241 HORIZONTAL Condition : PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL
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Condition  AV6_BE(UNII)_B3 3m HORN_9120D_1241 HORIZONTAL

: RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 886-3-327-0868

Page Number : C1-112 of 159
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH110 5550MHz - R

6+7 Horizontal Fundamental

Date: 2022.06.25
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site +03CHI3-HY
Condition + PEAK_BE(UNII)_B3 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2541E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH110 5550MHz - L

6+7

Vertical

Fundamental

Avg.
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Frequency (MHz)

site +03CHI3-HY

Condition + AV6_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL

+RBW:1000.000KHz VBW:1000KHz SWT:Auto

5500 5520 5540, 5560, 5590

Left blank

) @Bovim) Date: 20220625 ove @Buvim) Dates 207206.25
1300 1300
1200 1200
100 o)
y)
1000 A 1000
509 s0q|
300 504
nof 1 Z Y e B T | E e M peakun
a0 o o0l
500 500] o rr—— e
40.0| 40.0) W"""’WWW
209 300
200 20
10 10
S0 w0 So0 S S0 S0 G0 G0 5520 50 S0 50 o0 7008 D 000 ED o0 To00
Froquency (IH:) roquency (1)
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Condition :PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL Condition : PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) oate: 20220625
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1200
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TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH110 5550MHz - R

6+7 Vertical Fundamental

Date: 2022.06.25
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site +03CHI3-HY
Condition + PEAK_BE(UNII)_B3 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2541E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ax HE40 Full CH134 5670MHz - L

6+7

Horizontal

Fundamental

Avg.

Frequency (MHz)

site +03CHI3-HY

Condition + AV6_BE(UNIT)_B3 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

Left blank
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH134 5670MHz - R

6+7 Horizontal Fundamental

Date: 2022.06.25
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Frequency (MHz)

site +03CHI3-HY
Condition + PEAK_BE(UNII)_B3 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868
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FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH134 5670MHz - L

6+7 Vertical Fundamental

A (@BuVim) Date: 20220625

evel (dBuvim) Date: 2022.06.25
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Condition + PEAK_BE(UNILI)_B2 3m HORN_9120D_1241 VERTICAL Condition + PEAK(UNII) 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@BuVim) Date: 20220625

350 5300, 5400, 5420, 5440, 5460, 5480, 5500, 5520, 5540. 5560. 5560, 5600, 5620, 5640, 5660, 5680.5700
Frequency (MHz)
site +03CHI3-HY
Condition + AV6_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL
+RBW:1000.000KHz VBW:1000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number : C1-118 of 159
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH134 5670MHz - R

6+7 Vertical Fundamental

Date: 2022.06.25
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Frequency (MHz)

site +03CHI3-HY
Condition + PEAK_BE(UNII)_B3 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868

Page Number : C1-119 of 159
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

Band 3 5470~5725MHz
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE80 Full CH106 5530MHz - L

6+7 Horizontal Fundamental

1 (@Buvim) Date: 20220626
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Condition : PEAK_BE(UNII)_B3 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@Buvim) Date: 20220626
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350 5380, 5400 5420 5440, 5460, 5430 5500, 5520 5540 5560, 5590
Frequency (MHz)
Site £ 03CHI3-HY
Condition + AV6_BE(UNIT)_B3 3m HORN_9120D_1241 HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE80 Full CH106 5530MHz - R

6+7 Horizontal Fundamental

Date: 2022.06.25
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5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765
Frequency (MHz)

site +03CHI3-HY
Condition + PEAK_BE(UNII)_B3 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2541E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CH106 5530MHz - L

6+7

Vertical

Fundamental

Avg.

+ AV6_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Left blank
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TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE80 Full CH106 5530MHz - R
6+7 Vertical Fundamental

Date: 2022.06.25
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Frequency (MHz)

site +03CHI3-HY
Condition + PEAK_BE(UNII)_B3 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868

Page Number : C1-123 of 159
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE80 Full CH122 5610MHz - L

6+7 Horizontal Fundamental

A (@BuVim)

[—— I v 072062
o nd

1mo 1

;

s oo

10 At

wd | wd

] e

09 ,\,MWWW Wiy Toof TR R e
0.0} bt 60| "

500 504 jr—————

40.0| 40,0 e

o wd

o xd

o wd

R oo o o o o o0
et ey

Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 HORTZONTAL Condition : PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@BuVim) Date: 20220626

o e

350 5360, 5400, 5420, 5440, 5460, 5480, 5500, 5520, 5540, 5560, 5560, 5600, 5620, 5640, 5660, 56805700
Froquency (1Hz)

site +03CHI3-HY
Condition + AV6_BE(UNIT)_B3 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number 1 C1-124 of 159
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE80 Full CH122 5610MHz - R
6+7 Horizontal Fundamental
M rmvﬂwwmwwmw%
e MWM»JW i MMWWV%WK;{MWWLB&

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765
Frequency (MHz)

site +03CHI3-HY
Condition + PEAK_BE(UNII)_B3 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868

Page Number : C1-125 of 159
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2541E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ax HE80 Full CH122 5610MHz - L

6+7

Vertical

Fundamental

A (@BuVim)

Date: 2022.06.25.

Avg.

Site
Condition

350 5360, 5400, 5420, 5440, 5460, 5480, 5500, 5520, 5540, 5560, 5560, 5600, 5620, 5640, 5660, 56805700

Frequency (MHz)

+03CHI3-HY

+ AV6_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

vt v Dot 20220626
1304 1204
1204 1204
ol 1o ;
10 ey w0
a0 | s0d
w09 s0d
e A Mg Tod T PR LA peau
6o ) ay 60 .
s0d s0d E——
100 PO VRN e
300 304
204 204
10d 10d
5505380, 400 5470, 5440 5466 5480, 5600, 5570 5540 5560, 558, 600 5820 564 5660 S9905700 o0 7066 5ot oo 000 oo Toto
Hreauency (e Frecuency e
Site :03CH13-HY Site. 03CH13-HY
Condition : PEAK_BE(UNIT)_B3 3m HORN_9120D_1241 VERTICAL Condition : PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW3000.000KHz SWT:Auto
Peak
s aBuvm) vate:2022.08.26
1304
1204
g
100
900 WWWW'VM""’\
w0 LA
700
s et S .
sod ] g
109
300
204
10d

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-126 of 159



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE80 Full CH122 5610MHz - R

6+7 Vertical Fundamental

Date: 2022.06.25

1000

p FMW’WW

a0

700/ Mt DD B
o,

il
e M"NWMWW =

5450 5480, 5500, 5520, 5540, 5560, 5560, 5600, 5620, 5040, 5660, 5680, 5700, 5720, 5740, 5765
Frequency (MHz)
site 03CHI3-HY
Condition +PEAK_BE(UNTT)_B3 3m HORN_9120D_1241 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868 Page Number 1 C1-127 of 159
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

Band 3 - 5470~5725MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m
ANT 802.11a CH100 5500MHz

6+7 Horizontal Vertical

Date: 20220627 el (dBu Date: 20220627
1309 1300]
1200 1200
1100 100
1009 100.0]
90.0) 900
800 PEAKUMI) 200 PEAK{UNI)
2o AR — e e A oo IR AR A e A T
600 AVG 54 coq) AVG 54
500) T 2 500 + 2
400 400
300) 300
200) 200)
100) 100
000 4000.6000.8000. 12000 16000, 20000.  24000.  28000. 32000  36000. 40000 000 4000.6000.6000. 12000, 16000 20000 24000, 28000. 32000  36000. 40000
Frequency (MHz) Frequency (MHz)
Site +03CHI3-HY Site 03CHI3-HY
Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C1-128 of 159



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2541E

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11a CH116 5580MHz

6+7

Horizontal

Vertical

Peak
Avg.

Date: 2022-06-27

7ol AR —ARI—

H =]

PEAK[U)

A6 54

1 2

1000 4000.6000.8000.

12000, 16000, 20000. 24000 26000 32000, 36000, 40000
Frea

ency (HHz)

+03CHI3-HY

Condition

+ PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL

Date: 20220627

1300
1200
o
1000

0|
oo AL

H S H

PEAK[U)
B

AV654

100

.
|
[
|
[
|

000 40006000,

Condition

-8000.

03CHI3-HY
+ PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL

12000, 16000, 20000,
Froquency (M

24000, 28000, 32000 36000, 40000

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-129 of 159



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2541E

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11a CH140 5700MHz

6+7

Horizontal

Vertical

Peak
Avg.

Date: 2022-06-27

7ol AR —ARI—

H =]

PEAK[U)

A6 54

"

1000 4000.6000.8000.

12000, 16000. 20000, 24000 26000 32000, 36000, 40000
Frea

ency (HHz)

+03CHI3-HY
Condition + PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL

Date: 20220627

1300
1200
o
1000

0|
oo AL

H S H

PEAK[U)
B

AV654

100

B
|
[
|
[
[

000 4000.6000.8000.

12000, 16000 20000. 24000 26000, 32000 36000, 40000
Froquency (M

()

03CHI3-HY
Condition + PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-130 of 159



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

Band 3 5470~5725MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m
ANT 802.11ax HE20 Full CH100 5500MHz

6+7 Horizontal Vertical

Date: 2022.06.27 el (dBuVim) Date: 20220627
1309 1300]
1200 1200
1109 100
1009 100.0]
500 900
800 PEAK{UNI) 200 PEAKURI)
20— AR U e e R oo IR AR A A
600 AV 54 coq) A6 54
500) T 2 500 + 2
400 400
300) 300
200) 200)
100) 100
1000 4000.6000.8000. 12000 16000, 20000.  24000.  28000. 32000,  36000. 40000 000 4000.6000.6000. 12000, 16000 20000 24000  26000.  32000. 36000, 4001
Frequency (MHz) Frequency (MHz)
Site +03CHI3-HY Site +03CHI3-HY
Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C1-131 of 159



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 5470~5725MHz Harmonic @ 3m
ANT 802.11ax HE20 Full CH116 5580MHz

6+7 Horizontal Vertical

A (dBuvim) Date: 2022.06-27 A du Date: 2022.06-27
1309 1300)
1209 1200)
1109 o
1009 1000)
909 900
809 PEAK(UN) s PEAK(UNI)
7o PRI R AU S s oo IR AP H = =
609 AVG 54 609 AV 54|
500 T 2 500 1 7
409 400) |
s ‘.
|
100 100 ‘
000 4000.6000.8000. 12000, 16000, _ 20000, 24000 20000, 32000 36000, 40000 000 4000.6000.8000. 12000, 16000 20000, 24000, 20000, 32000, 36000 40000
Froquency (MHz) Frequency (HHa)
site +03CHI3-HY Site $03CHI3-HY
Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C1-132 of 159



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2541E

WIFI

Band 3 5470~5725MHz Harmonic @ 3m

ANT

802.11ax HE20 Full CH140 5700MHz

6+7

Horizontal

Vertical

Peak
Avg.

Date: 2022-06-27

7ol AR —ARI—

H =]

PEAK[U)

A6 54

»

1000 4000.6000.8000.

12000, 16000. 20000, 24000 26000 32000, 36000, 40000
Frea

ency (HHz)

+03CHI3-HY
Condition + PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL

Date: 20220627

1300
1200
o
1000

0|
oo AL

H S H

PEAK[U)
B

AV654

100

B
|
[
|
[
[

000 4000.6000.8000.

12000, 16000 20000. 24000 26000, 32000 36000, 40000
Froquency (M

()

03CHI3-HY
Condition + PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-133 of 159



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

Band 3 - 5470~5725MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m
ANT 802.11ax HE40 Full CH102 5510MHz

6+7 Horizontal Vertical

Date: 2022.06.27 el (dBuVim) Date: 20220627
1309 1300]
1200 1200
1109 100
1009 100.0]
500 900
800 PEAK{UNI) 200 PEAKURI)
20— AR U e e R oo IR AR A A
600 AV 54 coq) A6 54
500) T > 500 T 2
400 400
300) 300
200) 200)
100) 100
1000 4000.6000.8000. 12000 16000, 20000.  24000.  28000. 32000,  36000. 40000 000 4000.6000.6000.  12000. 16000, 20000 24000  26000.  32000. 36000, 4001
Frequency (MHz) Frequency (MHz)
Site +03CHI3-HY Site +03CHI3-HY
Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C1-134 of 159



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 5470~5725MHz Harmonic @ 3m
ANT 802.11ax HE40 Full CH110 5550MHz

6+7 Horizontal Vertical

Date: 202206-27 el (@Buvim) Date: 2022.06-27
1309 1300]
1209 1200)
1109 10,
1000 1000]
90 900
209 PEAK(UNI) 0 PEAK[UAI)
700l I AR T H =] oo AF AU H b
609 VG54 609 AVG 54
500 + 500 1 2
100 a0 |
‘
100 100 ‘
000 4000.6000.8000, 12000, 16000, 20000, 24000, 20000, 32000, 36000, 40000 000 4000.6000.8000. 12000, 16000 20000, _ 24000, 28000, 32000.  35000. 40000
Frequency (MHz) Frequency (MHz)
+03CHI3-HY 03CHI3-HY
Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL Condition + PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-135 of 159



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 5470~5725MHz Harmonic @ 3m
ANT 802.11ax HE40 Full CH134 5670MHz

6+7 Horizontal Vertical

Date: 202206-27 el (@Buvim) Date: 2022.06-27
1309 1300]
1209 1200)
1109 10,
1000 1000]
90 900
209 PEAK(UNI) 0 PEAK[UAI)
700l I AR T H =] oo AF AU H b
609 VG54 609 AVG 54
500 1 500 T
409 400
309 309
200 200
100 100

000 4000.6000.8000, 12000, 16000 20000, 24000, 20000, 32000, 36000, 40000 000 4000.6000.000. 12000, 16000, 20000, _ 24000, 28000, 32000,  36000. 40000

Frequency (MHz) Frequency (MHz)
+03CHI3-HY 03CHI3-HY

Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL Condition + PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-136 of 159



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

Band 3 5470~5725MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m
ANT 802.11ax HE80 Full CH106 5530MHz

6+7 Horizontal Vertical

Date: 2022.06.27 el (dBuVim) Date: 20220627
1309 1300]
1200 1200
1109 100
1009 100.0]
500 900
800 PEAK{UNI) 200 PEAKURI)
20— AR U e e R oo IR AR A A
600 AV 54 coq) A6 54
500) + 2 500 i 2
10, 400
300) 300
200) 200)
100) 100
1000 4000.6000.8000. 12000 16000, 20000.  24000.  28000. 32000,  36000. 40000 000 4000.6000.6000.  12000. 16000 20000 24000  26000.  32000. 36000, 4001
Frequency (MHz) Frequency (MHz)
Site +03CHI3-HY Site +03CHI3-HY
Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C1-137 of 159



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 5470~5725MHz Harmonic @ 3m
ANT 802.11ax HE80 Full CH122 5610MHz

6+7 Horizontal Vertical

Date: 202206-27 el (@Buvim) Date: 2022.06-27
1309 1300]
1209 1200)
1109 10,
1000 1000]
90 900
209 PEAK(UNI) 0 PEAK[UAI)
700l I AR T H =] oo AF AU H b
609 VG54 609 AVG 54
500 1 2 500 T 2
409 400
309 309
200 200
100 100

000 4000.6000.8000, 12000, 16000, 20000, 24000, 20000, 32000, 36000, 40000 000 4000.6000.8000. 12000, 16000 20000, 24000, 28000, 32000,  36000. 40000

Frequency (MHz) Frequency (MHz)
+03CHI3-HY 03CHI3-HY

Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL Condition + PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-138 of 159



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

Band 3 - Straddle Channel

WIFI 802.11a (Band Edge @ 3m)

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11a CH144 5720MHz - L

6+7 Horizontal Fundamental

Date: 20220625 el (0B

(wBuvm) Date: 20220626
1300 1300
1200 1200
1109 i 1109
. it
909 a0l
i
700 8 / oo T PEAK(UNY
600 bl w0 . .
N Al
et SIS L Al 500 R w
o a ki
a0 P
300 300
200 20
100 100
550 5560 540, 5470 5440 5400, 5480 550, 5520, 540 5550, 5560, 500 5620, 5040 5060 5080 5100 57 00 7006 ED 00, ED D 7
Freauency (Hr) Frequency ()
site $03CHIZ-HY site +03CHIB-HY
Condition : STRADDLES U-NIT-142A 3m HORN_9120>_1241 HORTZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Date: 20220626
1300

wno m
) fﬂ )

00 || i ieak avece it
500 5 T
I T ———

350 5380.5400. 5420, 5440, 5460, 5430.5500, 5520.5540.5560. 5560.5600.5620, 5640.5660.5630. 5700, 57
Frequency (MHz)

Site $03CHI3-HY
Condition + U-NIT-162A AVERAGE 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868

Page Number 1 C1-139 of 159
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11a CH144 5720MHz — R
6+7 Horizontal Fundamental

Date: 2022.06.25

oo A
o

700 44-\
Py

oy STRADDLES bAIL1822
Vi
50 A RO PO W PN
400
300
200
100
700 G730, 5750 5770, 5790, Selo. S0 Sesu  Se70. 590 5910 5930, 5
Frequency (Hi:)
site $03CHI3-HY
Condition + STRADDLES U-NII-162A 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-140 of 159



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2541E

WIFI

Band 3 Straddle Channel Band Edge @ 3m

ANT

802.11a CH144 5720MHz - L

6+7

Vertical

Fundamental

1 (@BuVim) Date: 20220626

Avg.

Site
Condition

Frequency (MHz)

+03CHI3-HY

+ U-NII-142A AVERAGE 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Left blank

ovel (@Buvim) Date: 2022.0626
1300 1300
1200 1200
109 g
s "
900 a0
a0 a0
709 ! 00— R A PEAK(UN).
{
0o I - o s0q -
o s s 50 B
MWW
400 a9
309 300
200 200
100 100
550 53605405 548055005570 5540, 5560, 5580 5600 5520, 5640 5660 56805700, 57 I 7008 5008 006 ED D 7000
Frequency () Frequency (i)
Site :03CH13-HY Site. 03CHI3-HY
Condition : STRADDLES U-NIT-142A 3m HORN_9120D_1241 VERTICAL Condition : PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
 RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) aBuvim) Date: 20220625
1300
1200
110l
1000 b
w0 \
00 h
700 ]
600 I 182A AVERAGE o
500
SRR R —
00T R e
309
209
100
550 53405100 5420, 54405460 5430 5500, 5520 5540 5560500 5000 5620 56405660 5080 5700, 574

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-141 of 159



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11a CH144 5720MHz - R

6+7 Vertical Fundamental

Date: 2022.06.25

1300)
1200)

110 ,\W
1000)

i
.
o o .

500
400)

300
209
109
700 5730. 5750, 5770, 57%0. 5810, 5830, 5050, 5670, 5890 5910, 5930, 59
Frequency (MHz)
site +03CHI3-HY
Condition : STRADDLES U-NIL-142A 3m HORN_9120>_1241 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868

Page Number 1 C1-142 of 159
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

Band 3 - Straddle Channel
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11ax HE20 Full CH144 5720MHz - L

6+7 Horizontal Fundamental

1 (@Buvim) Date: 20220626

o Buvm) Date: 20220626
1300 1300
1209 1209
110 L 1o
900 500
200 i 4
700 8 M oo T PEAK(UNY
50.0) m‘“ 60| \M
B e i daaid w0 oA .
e WW
409 100wt
200 309
200 209
100 100
550 53805400 5470, 5440, 5460, 5480 5500, 5520 5540 5550. 5305600 5670 5640, 5660 5680 5700, 57 0 7000 000 005 ED 000, T
Frequency (WHz) Frequency (Hi)
Site $03CHI3-HY Site 2 03CHI3-HY
Condition : STRADDLES U-NII-1&2A 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto + RBW:I000.000KHz VBW:3000.000KHz SWT:Auto
) aBovm) Date: 20220625
1300

1000 il
- !
80.0 fi‘ y\

NI

350 5380.5400. 5420.5440.5460, 5430.5500, 5520.5540.5560. 5560.5600.5620, 5640.5660.5630. 5700, 57
Frequency (MHz)

Site $03CHI3-HY
Condition + U-NIT-162A AVERAGE 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:0.200KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C1-143 of 159



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11ax HE20 Full CH144 5720MHz - R
6+7 Horizontal Fundamental
e M
",
EEE | Mwwmwwwww»:j::::

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868

Page Number : C1-144 of 159
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN2541E

WIFI

Band 3 Straddle Channel Band Edge @ 3m

ANT

802.11ax HE20 Full CH144 5720MHz - L

6+7

Vertical

Fundamental

Peak

1 (@BuVim)

Date: 2022.06.25.

Frequency (MHz)
site +03CHI3-HY

350 5380, 5400, 5420.5440.5450. 5480, 5500, 520,540,560, 5500.5600.5620. 5640, 5660.5680.5700. 574

Condition : STRADDLES U-NIL-142A 3m HORN_9120>_1241 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

evel @BuVim)

Date: 2022.06.26
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2000

03CHI3-HY
Condition + PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

3000, 5000. 5000. 7000

4000,
Frequency (MHz)

Avg.

1 (@BuVim)

Date: 20220626

Ui 12A AVERAGE

Frequency (MHz)

Site +03CHI3-HY

Condition + U-NII-142A AVERAGE 3m HORN_9120D_1241 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

350 5380, 5400, 5420.5440.5460. 5480.5500, 5520, 5540.5560. 5580.5600.5620. 5640.5660.

56805700, 574

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11ax HE20 Full CH144 5720MHz - R

6+7 Vertical Fundamental

Date: 2022.06.25
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wa WﬂWWWWM‘W‘WMWMV%WWWN«V
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700 G730, 5750 5770, 5790, Selo. S0 Sesu  Se70. 590 5910 5930, 5
Froquency (Wiz)
site $03CHI3-HY
(Condition : STRADDLES U-NII-142A 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

Band 3 - Straddle Channel
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11ax HE40 Full CH142 5710MHz - L

6+7 Horizontal Fundamental

1 (@Buvim) Date: 20220626
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S50 5580 5400 5450 5500 5520 5540 5580 5580 5400 5570 5540 5650 5680 570057 o0 7000 000 o e w000 7
Freauency (HH) Freauenes (i)
Site 2 03CH13-HY Site 2 03CHI3-HY
Condition : STRADDLES U-NII-1&2A 3m HORN_9120D_1241 HORIZONTAL Condition PEAK(UNII) 3m HORN_9120D_1241 HORIZONTAL
 RBW-1000.000KHz VBW:2000.000KHz SWT:Auto  RBW-1000.000KHz VEW:3000.000KHz SWT:Auto
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350 5380.5400. 5420.5440.5460, 5430.5500, 5520.5540.5560. 5560.5600.5620, 5640.5660.5630. 5700, 57
requency (MHz)

Site $03CHI3-HY
Condition + U-NIT-162A AVERAGE 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11ax HE40 Full CH142 5710MHz - R
6+7 Horizontal Fundamental
b W
‘:‘;: %%WWMWMVMWWWWMMWMAMW

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11ax HE40 Full CH142 5710MHz - L

6+7 Vertical Fundamental
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Treavoncy iy requency (e
Site 03CHI3-HY Site. 03CHI3-HY
Condition + STRADDLES U-NIT-1624 3m HORN_9120D_1241 VERTICAL Condition + PEAK(UNII) 3m HORN_91200_1241 VERTICAL

RBW:1000.000KHz VBW:3000.000KH? SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (@BuVim) Date: 20220626
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M
509 T SSss

350 5380, 5400 5420.5440.5450. 5480, 5500, 520,540,560, 5500.5600.5620. 5640.5660.5680.5700. 574
Frequency (MHz)

Site +03CHI3-HY

Condition + U-NII-142A AVERAGE 3m HORN_9120D_1241 VERTICAL

+ RBW:1000.000KHz VBW:1000KHzZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11ax HE40 Full CH142 5710MHz - R

6+7 Vertical Fundamental

Date: 2022.06.25
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Frequency (MHz)

site +03CHI3-HY

Condition : STRADDLES U-NIL-142A 3m HORN_9120>_1241 VERTICAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1IN2541E

Band 3 - Straddle Channel
WIFI 802.11ax HE80 Full (Band Edge @ 3m)

WIFI

Band 3 Straddle Channel Band Edge @ 3m

ANT

802.11ax HE80 Full CH138 5690MHz - L

6+7

Horizontal

Fundamental

Peak

1 (@Buvim) Date: 20220626
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350 5380.5400. 5420.5440.5450.5480.5500. 5520.5540.5560. 5560.5600.5620. 5640.5660.5680. 5700, 57
Frequency (MHz)
Site £ 03CHIZ-HY
Condition + STRADDLES U-NIT-162A 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

el (dBuVim)

Date: 20220626
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Condition : PEAK(UNIT) 3m HORN_9120D_1241 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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1 (@Buvim) Date: 20220626
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350 5380.5400. 5420.5440.5460, 5430.5500, 5520.5540.5560. 5560.5600.5620, 5640.5660.5630. 5700, 57
requency (MHz)

Site $03CHI3-HY
Condition + U-NIT-162A AVERAGE 3m HORN_9120D_1241 HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 Straddle Channel Band Edge @ 3m

ANT 802.11ax HE80 Full CH138 5690MHz - R

6+7 Horizontal Fundamental
mwmwmwvwv

50 5680 5700, 5720, 5740. 5760 5780, 5800, 5820, 5040. 5860, 5800, 5900 5920 59
Frequency (MHz)

site +03CHI3-HY
Condition : STRADDLES U-NIL-142A 3m HORN_9120b_1241 HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868

Page Number : C1-152 of 159
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11ax HE80 Full CH138 5690MHz - L
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Treauanc Gy recuancy )
Site :03CH13-HY Site. 03CHI3-HY
Condition : STRADDLES U-NIT-142A 3m HORN_9120D_1241 VERTICAL Condition : PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL
 RBW-1000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 swim) one: 20220626
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Troauanc Gy
site {03CHI-HY
Condition : U-NIT-1&2A AVERAGE 3m HORN_9120D_1241 VERTICAL
RBWH1000.000KHz VBW:3.000KHz SWT:Auto

TEL : 886-3-327-0868
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FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11ax HE80 Full CH138 5690MHz - R

6+7 Vertical Fundamental

Date: 2022.06.25
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Frequency (MHz)

site +03CHI3-HY
Condition : STRADDLES U-NIL-142A 3m HORN_9120>_1241 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-0868

Page Number : C1-154 of 159
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

Band 3 - Straddle Channel

WIFI 802.11a (Harmonic @ 3m)

WIFI Band 3 Straddle Channel Harmonic @ 3m
ANT 802.11a CH144 5720MHz

6+7 Horizontal Vertical

A (@BuVim) Date: 2022.06.27 el (dBuvim)

Date: 20220627
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Frequency (MHz) Frequency ()

Site £ 03CHIZ-HY. Site £ 03CHI3-HY
Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

Band 3 - Straddle Channel
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Band 3 Straddle Channel Harmonic @ 3m
ANT 802.11ax HE20 Full CH144 5720MHz

6+7 Horizontal Vertical

A (@BuVim) Date: 2022.06.25 el (dBuvim) Date: 20220626
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Frequency (MHz)

Frequency ()
Site £ 03CHIZ-HY.

Site £ 03CHI3-HY
Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL

Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N2541E

Band 3 - Straddle Channel
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Band 3 Straddle Channel Harmonic @ 3m
ANT 802.11ax HE40 Full CH142 5710MHz

6+7 Horizontal Vertical

A (@BuVim) Date: 2022.06.25 el (dBuvim) Date: 20220626
1300) 1300
1200) 1200
1100 0|
1000) 1000
900) 900
800) T PERK[NT) 200 - PERK(UNT)
R 110 i S e e Y o N el o 4 S S HE ELT AL BT R el N N | e S |
609 A6 54 09 VG54
500 1 2 500) 1 2
400) 400
309 300
200 200)
100 100]
1000 4000.6000.6000. 12000, 16000. 20000 24000 28000, 32000, 36000, 40000 000 4000.6000.8000. 12000 16000. 20000, 24000. 28000 32000, 36000, 400
Frequency (MHz)

Frequency ()
Site £ 03CHIZ-HY.

Site £ 03CHI3-HY
Condition + PEAK(UNIT) 3m HORN_9120D_1241 HORTZONTAL

Condition PEAK(UNIT) 3m HORN_9120D_1241 VERTICAL

Peak
Avg.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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